This photo depicts an assembled model

Specifications

Length : 1,225mm/48.23in

Height -431mm/16.97in (with Flybar)
421mm/16.57in (FBL)

Width(Landing strut) . 212mm/8.35in

Main Rotor Dia. : 1.361mm/53.58in
(with 600mm rotor blades)
Tail Rotor Dia. . 268mm/10.56in
Gear Ratio . 8.7:1:44
Gross Weight . 2,7508/6.061b (FBL)

2.820g/6.221b (with Flybar)
(not including main rotor blades)

v/ {cELNR oW /) {2 N

140°

120°




@mbwméoﬁom.\j@@%@!\)f

17.
18.
19.
20.
21.
22.
2,
24,

CONTENTS
”\lTRODUCTlON ......................................................... 3_8
PRODUCT WARRANTY AND INDEMNIFICATION OF LIABILITY---9
REPAIR AND AFTER-SALES SERVICE, TRANSFER OF THE PROBUCT---10
ADD|‘|’|ONA|_ |‘|’EMS REQU|RED ....................................... ’] ’|
TOOLS REQU'RED FOR ASSEMBLY .............................. ’|2
TYPES OF BOLTS AND NUTS, HOW TO DISTINGUISH SIZES---13
PREVENTION OF LOOSENED BOLTS, EPOXY ACHESN= AGENT, INSTANT ADHESIVE AGENT, NDICATION OF TEMPORARY FIXATION- -~ 1 4

BONDING OF INNER COLLAR, UNIVERSAL LINK: -+ 15
ASSEMBLY PROCEDURE ’| .................................... ’]6_’|9

_ ASSEMBLY PROCEDURE 2 .................................... 20_29
. ASSEMBLY PROCEDURE 3 .................................... 30_3"
. ASSEMBLY PROCEDURE 4 .................................... 32_33
. ASSEMBLY PROCEDURE 5 .................................... 34_40
_ ASSEMBLY PROCEDURE 6 .................................... 41_49
_ ASSEMBLY PROCEDURE '7 ....................................... 50
ROTOR HEAD ASSEMBLY  with Flybar « e 51-58
FBL .............................. 59_63

MOUNT'NG THE BATTERY AND ESC ........................... 64
CHOOS|NG THE BATTERY AND ESC ........................... 65
OVERALL BASIC ADJUSTMENT AFTER ASSEMBLY 66~ 75
F”\lAL CHECK PR|OR TO FL|GHT ................................. '76
CHANGES FOLLOWING THE TEST FLIGHT +vveve: 77-78
BE SURE TO READ PRIOR TO FLIGHT «+vreeverrerrersnnss 79-80
MEMO ........................................................................ 8"
PARTS |_|STS ......................................................... 82_99



INTRODUCTION

Thank you for purchasing this IR electric powered helicopter - the VIBE NEX E&.

To achieve the TUll performance of your VIBE NEX E&, please read and undarstand this manual completaly. In
particular, pay attention to the following warnings and sections describing assembly and adjustmeant, Please be
sure to fully understand the instructions in this manual before commencing assembly.

Be Sure to Observe for Safety

Lo not assemble or fly this helicopter without seeking expert assistance, Be sure 1o recelve guidance from our
distributor or an advanced pilot, Aninstructor helping vou is reguestad to fully observe not only the Instructions
and precautions in this manual but also the rules and guidelines for flight. In order to prevent fire or injury,
alwavsobserve the stated precautions for each flight. We will take no responsibility for any damage (or resulting
damages) that may occur If you have an accident while flying (or in other circumstances). When using this
helicopter it is vour responsibility to Take every precaution so as you can enjoy safe and pleasant flights, The
manual describes warnings, dangers and cautions required for safe assembly and flving. They are very important
for preventing accidents such as fire, Injury, etc, Symbols are Used 1o Indicate the precautions for preventing
accidents due to erroneous handling of this product. These symbols have the following meanings. Read the
precautions mentioned in each category before proceeading,

A DANGER Neglect of this precautionary notice is very likely to result In death or serious injury of the
user.

WARNING Neglect of this precautionary notice is likaly to result in death or sarious injury or damage
to properties,

A NOTE Neglect of this precautionary notice 1s not likely to result in death or serlous INjury but may
result in wound or damage to properties.

This indicates information on assembly and handling, which vou have 1o understand for
REQUEST safe and pleasant flight of the helicopter.
“Serious injury” |, "wound” |, “damasge to propertias” | and “user” are defined below.
Serlous injury: Refers 1o a bone fracture, poisoning, etc. After effects may require you to be
hospitalized or go to hospital for a long period of time.

[njLry: Refers to an injury, burn ¢high-/low-temperature), electric shaock, ete. which requires
You 1o be hospitalized or g0 to hospital Tor & long period of time.

Damage to properties: Refers 1o expensive damage 10 a house, household goods, domestic livestack, or
other animals.

User: Refers firstly to the person who assembles and operates the product. It also
includes not only the person who purchasad the product, but alsa his or her family,
gUests, and anyone else to whom the product has besn lent or transferred,

This Product is not a toy. 1T requires expertise and skill 1o operate correctly. To ensure safety when flving, care
should be taken 1o correctly handle the electric accessories,

Keep in mind that a radio control helicopter, which is controlled by a weak electric radio Tfrequency, may g0 ouUt
of control Tor many reasons - always pay attention to vourself and your surroundings.



TAKE GUIDANCE FROM OUR DISTRIBUTOR OR ADVANCED PILOT

This 8-cell Lithium Palymer (Li-Po) battery powered modeal is designed for intermediate and advanced pilots.
some of the handling methods are different from those of regular glow fuel helicopters or small/medium sized
remote control helicopters,

If vou are a beginner with R/C helicopters, or if yvou are unfamiliar with electric powered models, do not try 1o
assemble or fly this model by vaourself.

This helicopter is able to precisely follow very sensitive commands from your transmitter.

Because the VIBE FIFTY NEX can be assembled with ease, 1T may look simple and easy to operate. However,

it actually reguires extremely delicate assembly, adjustment and operation. Take appropriate guidance from our
distributor or an advanced pilot so that vou can enjoy flving it and fully experience 1ts performance. IT you are an
average user you may assemble the madel according to the procedures detailed in this manual. When you cannot
complete the assembly by yourself, it is recommended you take guidance from our distributor or an advanced
pilot, When you first fly the model be sure 1o ask for assistance. Flying the helicopter alone may involve great
danger as well as damaging the helicopter itself. Getting proper guidance helps prevent accidents and damasge.
Femember 10 assemble the helicopter carefully and pay utmost attention to safety,

Also, please pay close attention to the use and care of peripheral equipment including the battery, charger, efc,

IT an instructor has duestions regarding assembly, please contact our distributor.

Buy a Radio Control Insurance Policy

Although this radio contrel helicopter is great fun, it could be a deadly weapon. Therefore, give sufficient
consideration as to where you fly 1T and the surrounding environment, Depending on your location and local laws
yvou might ba able to purchase a “radio control insurance policy” . For detalls of where 1o purchase this, inguire
with vour home owners' insurance agent, our distributor, or a nearby radic control model shop.

Be careful when handling parts such as the battery or charger

Improper handling may result In electric shock, burn, explosion, or fire,

Co not Use the chareger or batteries near an open flame, If 2 power generator 1s used, do not use 2 open flame
nearit, the fuel, or any related devices,

Clgarettes may also cause fire - do not operate this product or related devices while smoking,

FPlease follow the guidance from related Instruction Manuals while using this product,

When linking the connecters, please wear fire-resistant gloves to prevent electric shock and burns.

When not flying, please unplug the battery connectors.

While storing or moving the battery, please use special battery casas,

Do not store batleries ina high temperature environment such as a car frunk,



PRECAUTIONS FOR HANDLING

@ Immediately after flight, the motor, spead control and battery are very hot. Be careful to avold a fire or burn.
@ ~ccessories such as the battery and electrical parts should be handled with care. If the insulation is torn or
the connector 1s shorted, you could be burnt or injured. Read the Instructions for use of sUch accessories hefore
handling.

@ Do not charge or discharge the battery near an open fire or in a hot environment.

@ Unnecessary disassembly or modification of any components is strictly prohibited. Neglect of this could result
ina fault and/or accident,

@® Stop and unplug the motor before doing the following actions:

M when vou make adjustments to the helicopter body or the control system;

(@) when yvou replace any accessories or parts;

(@ when the helicopter has something wrong or when you note unusual noise, smell or vibration;

@ when danger is expected.

@ Use parts only within their service limits, If indicated.

@ In order to realize a pleasant flight, try to keep appropriate gear backlash, movable parts moving smoothly,
bolts tightened, and parts lubricated or replaced as reguired,

Precautions for Safe Flight

Although you may believe vou have taken all possible care during assembly, the model could still crash due to
slight assembly Tailure, operational mistake, service failure (oose bolts. etc), interference and sa on. Always
keep in mind that the radio control helicopter, which is contralled by radio frequency, may go out of contral for
some reason, and the operator should pay attention to himself/hersalf and the surrounding environment at

all times for safe flying.

© To fly the helicopter, it is necessary to fully master operational skills for flight as well as basic flight methods.
Receive guidance from our distributor or an experienced pilot and operate under their instructions.

© If vou notice an abnormality before flight, be sure to eliminate the cause before flying.

© It two or more radio devices are used simultaneously on the same frequency, you cannot operate the helicopter
because of interference, If someone else s UsINg the same frequency, operation may stop. If there is interference
despite no one Using the same frequency, a source of interference exists. Never fly until this interference has
been cleared.

Flying Site and Range

(M The flying range of the helicopter can be defined as the distance where it can recelve the radio frequency
signal from the transmitter, However Tts true range 1s limited to where you ¢can confirm the behaviors of the
helicopter with yvour own eyes.

(2 Never operate the helicopter in a place where vou may lose sight of it, or the radio signal from vour transmitter
falls to reach 1t - as a crasnh s very likely,

@ Try to understand the surroundings at all times and never fly In bad weather, such as strong wind or rain, at
night, or in low visibility.

@ Never fly in a place where there are people, cars, schools, hospitals, other buildings or obstacles, or by a rivar
ar on the seashore; fly at an exclusive airfleld where radio signals are controlled.

& Do not fly near roads, tracks, electric lines, high-tension lines or other objects determined dangerous.

® Please do not let the noises of main rotor blades or other parts disturb the surroundings.

Observe these rules and manners 1o halp enjoy this R/C helicopter.



Precautions for the Operator

The following items are precautions for the operator flying the VIBE NEX E&. Be sure to observe them - failure
o obsaerve them may result in sarious accidents or injuries.

(M The following persons or those In the following states should never operate the VIBE NEX E8.

@® Infants, children, or other persons who have no knowledge or experience of R/C helicopters;

@ FPregnant woman;

@ YWhen vou are tired, ill, under influence of medicine or alcohol and cannot make proper judgments in safe
operation;

@ \Vhen you are a beginner or borrow someone's radio control helicopter and have not taken sufficient safety
guidance on the aperating methods; or

@ Those who are believed to be incapable of flying a radio control helicopter.

@ Wear easy-to-move clothes.

@® Choose to wear clothes whose edges or hems ¢an not come into contact with the rotating parts of the
helicopter, the antenna or controls on the transmitter, endangering you.

@ T is very dangerous If accessories such as rings, bracelets, etc. are caught by the helicopter or the
Transmitter. Remove them and bundle long halr so that they will not be caugnt.

@ |0 order to protect your feet, wear solid, easy-to-move shoes, avoiding sandals or high-heel shoes.

@ VWear a cap, gloves, sunglasses or g0ggles as reguired.

() Do not fly the Helicopter In an unnatural posture.

@ Lvoid standing in an unstable or slippery position.

@® Do not fly while looking backward, sitting or lying.

@® Do not bring the helicopter 100 ¢lose to the operator or surrounding people (if there are bystanders,

make sure that they are henind the operator).

M Take sufficient flignt breaks.

@ 4An excessively long flight makes the operator lose his/her concentration due to fatigue, leading to accidents.
Take adequate flight breaks. Avold an unreasonably long flight, which could result In unexpected accidents or
injuries.



Precautions for Starting

M Make sure the bolts for the blades (main rotor, tail rotory are properly tightened (there should be some
movement possible), Check all other screws 1o confirm they are properly tightened, Retighten any loosened
SCrews.

(@) Make sure that no tool used for assembly or adjustmant has been left in the helicopter body, and that all parts
affecting flight performance are free from faull.

(3) Keep the airfield as neat and tidy as possible and place the helicopter in a stable place (objects such as
cables, wires, strings, debris of broken parts, screws, etc, may be scattered by the wind pressure from the rotor
and damage the helicopter).

M Make sure that the batteries in the transmitter and the recelver are fully charged.

® Turn on the transmitter first and then turn on the recelver

® Conduct a distance (range) test of the transmitter. Follow the directions of your transmitter manufacturer,
but generally with the antenna collapsed, move 1om or so from the helicopter. Move the controls and confirm
movement of the helicopter servos. IT they do not move properly, check the cause and have it repaired, if
necessary.

(@ -a Extend the transmitter's antenna to its full length. Put the recelver's antenna through an antenna tube and
make sure that it can easily recelve the radio signal, paying heed 10 ensure it cannot be caught by moving parts (do
net bend or bundle the antenna),

b When using a 2.4GHz transmitter set, please adjust the antenna as directed in the manual supplied with the
fransmitter.

© Starting

M When starting the motor, make sure that there is no person, animal or obstacle arcund the helicopter, which
may be caught by the rotors.

@ After starting the motor, confirm that it stops by shifting the throttle stick to the slowest position.

Once the motor 1s started again, shift the stick slowly 10 perhaps the 25% position and walt for the rotor rotation
o increase. It is now ready to fly. Always move the throttle stick slowly and smoothly - if the throttle stick is
moved suddenly to a high position the helicopter will dangerausly leap Up into the air.

@) When moving to a take-off site, note that if vour clothes contact the transmitter's stick, the rotor may suddenly
start running. Please proceed with caution.

@ When lifting the helicopter Into the air, be sure to remaln at least 10m or maore away from It

& Land before adjusting the transmitter or Helicopter. Pay heed not to allow part of your body or clothes

to contact the transmitter's sticks by mistake, and do not put the transmitter down in a standing position
because wind, etc. may tip the transmitter over, bumping the throttle stick, and causing the helicopter to suddenly
leap Into the alr, endangering yourselt or others.

® Do not put vour hand or any objects into the movable parts while thay are running.

@ \When checking the tracking adjustment stay at least 5m or more from the helicopter.

© Stopping
Move the throttle stick down and allow the motor and main rotor blades to stop completely. Hold the rotor head
by hand, remove the power-supplying batteries, and switch off the receiver. Turn off the transmitter last.



Precautions during Flight

M If you note an abnormality such as unusual noise, vibration, etc. during flight, swiftly land the helicopter in a
safe place and eliminate the cause prior to flying again,

@ It the main rotor comes into contact with the ground during flight its appearance may look faultless, but fine

cracks or distortions may have occurred in different parts. If vou continue to fly 1T in that condition, the cracks

may extend, allowing the innar lead weight to fly out or cause the main rotor to come off the main blade halder,

thus leading to a serious accident. If the main rotor is damaged even slightly or if there is a possibility of damage,

replace It with a new one immediately,

@ Never look away from the helicopter during fight. If you do so even for a short period of time, 1t may change

its posture or you may lose sight of i, and loose control. Always assume the worst-case scenario and all care

should be taken to prevent a crash.

@ Do not fly (or hover) the helicopter keeping the main rotor at eye level because 1t is dangerous. Always ensure

that the main rotor s higher than eye level,

& Never allow the power of the transmitter or the helicopter to run low (Set the transmitter timer, etc as a

precautionary measure),

® Do not touch the main rotor or tall rotor while they are running.

Inspection after Flight

(M After each flight Inspect the following: Check screws for tightness and parts for wear, deterioration and
damage. Wipe off dirt and water drops from the helicopter (f dirt on the movable parts is left uncleaned for a
long time, they may move less smoothly, having a bad effect on flight performance),

@ Make sure the motor, ESC, and battery are not abnormally hot.

3 When storing the nelicopter for a long period of time, clean it before storage.

® Store it In a dry, safe place bevond the reach of infants or children.

@ |7 there is damage or other problem, repalr or replace components as necessary before storage.

@ To lubricate or replace the parts, follow the relevant parts assembly processes in the manual and the
instructions in the parts lists.

(& Check whether or not the receiver and gyro are firmly secured. and free from problems.

E Check the recelver antenna wire from time to time because 1ts core may become broken. This may not be
immediately apparent, so have it checked periodically by the manufacturer.

™ Once your flying session is over, be sure to remove the battery from the helicopter.

Cconsumable Parts and Other Parts

When replacing consumable parts, Use our specified original parts or our authorized optional ones. Do not modify
these parts. Our product warranty does not cover any troubles resulting from use of non-original parts. Do not
use out-of-standard parts, because they may cause an accident or a problem exposing vou to great danger.



PRODUCT WARRANTY AND LIABILITY INDEMNITY

| SAFETY PRECAUTIONS |

This is & sophisticated hobby Product and not & toy. 1T must be operated with caution and common
sense and reguires some basic mechanical ability. Failure to operate this Product In a safe and
responsible manner could result in injury, or damage to the Product or other property. This Product
s not intended for use by children. The Froduct manual contains instructions for safety, operation
and maintenance. 1T is essential to read and follow all instructions and warnings In the manual, prior
to assembly, setup ar Use, in arder to operate correctly and avoid damage or injury.

| PRODUCT WARRANTY |
Thank you for purchasing this product. The following describes the provisions on preduct warranty and
lTability indemnity. Read them thoroughly before using the product.
1. The product has been delivered to you after strict inspection. After unpacking the kit, be sure to check

its contents. If there are any faulty parts, contact our Distributor prior to assembling the helicopter.

2. For any pre-assembled item (rotor head, etc.), be sure to check assembly of parts and tightness of bolts and
nuts. If an abnormality Ts noted, contact our Distributor.

3. For product faults and Tailures noticed bhefore completion of assembly, we will replace the relevant
parts with new ones only when we have determined them as a clear incipient failure. Even if a specific
faulty part has an effect on other fTaultless ones, our product warranty only covers the Taulty item.

If vou have even the slightest suspicion on some parts during assembly, contact our Distributor.

4. Note that our product warranty does not cover any fallures of parts which have resulted from your
handling during assembly.

5. The component parts of the product have been fully examined and checked in their design phase and
manufactured under a Tull management system. We have also confirmed through long-term tests that
they have no quality problem. However wear, deterioration, service life of parts, and the

performance of the helicopter depend greatly on the working environment at your site (assembly,
adjustment, flight condition, storage), and the characteristics of the helicopter differ considerably
depending on these unidentifiable factors. As it is virtually impossible for us to have direct involvement
with the product under yvour management, we will take no responsibility for any product failures which
have occurred during use after completion of assembly, and any accidents or losses attributable to them.
Note also that we will take no responsibility when you have used parts other than our original ones or
those produced by our authorized opticnal parts manufaciurer, or for any other problems or accidents
resulting from modifications.

| LIABILITY INDEMNITY |

1. The Product, by its nature, includes dangerous elements depending on how it is handled. When flying 11,
operate It at your own risk, paying full heed to the surrounding persons and objects as well as yourselr.
Note that we will take no responsibility for any accidents of whatever cause during use of this product.

It is recommended to buy a radio control or recreation insurance policy just in case of unexpected
accidents. For detalls of the radio control insurance policy, Inguire with our distributor or a nearby radic
control model shop or insurance agent.




REPAIR AND AFTER-SALE SERVICE, TRANSFER OF PRODUCT

|REPAIR AND AFTER-SALE SERVICE]
For Repalr and After Sales Services of a JR Helicopter, please consult with yvour JR Helicopter distributor.

[ Transfer of Product |

The manual may be accompanied by a supplemental manual, additional manual or errata hecause of
Improvements to the product or typographical errcrs of the manual. They may Include very important
information for flight.

(For Transferor)]

When transferring the product hand over all accompanying documents together.

(For Transferee]

Check the accessories at the time of handing over the helicopter. If vou are not sure what has accompanied the
manual, check with yvour JR Helicopter distributor.

* These days an increasing number of goods have been transferred (sold and purchased) through Internet
auction. The relevant parties are kindly requested to check the condition of the helicopter and the
existence of the accessories and it is their responsibility to trade openly.

[INSTRUCTIONS FOR DISPOSAL OF THIS HELICOPTER BY USERS IN THE EUROPEAN UNION]|

This product must not be disposed of with other waste. Instead, it is the user's responsibility 1o dispose of their
waste equipment by handing it over to a designated collection point Tor the recyeling of waste electrical and
electronic eguipment. The separate collection and recycling of your waste equipment at the time of disposal will
help to conserve natural resources and ensure that it is recycled in a manner that protects human health and
the enviranment. For more information about where yvou can drop off vour waste equipment for recyeling, please
contact yvour local ity office, where vou purchased the product.

cco XA



ADDITIONAL ITEMS REQUIRED
1 2

A complete radio system capable of 120 Gyro System
degree or 140 degree CCPN
120° /140" compatible
DSX11
X8
120% compatible DSKE [Ete.

Standard tail gyra far the Flybar version
Three axis FBL gyro for the FBL version

3
Lead harness Brushless Motor
Gold, 60-core 160 LG (150mm) Far 8 cell 740KV
Several may be reguired ar
For 12 cell around 500KV
9 0

Lithium-Polymer Battery

4 cell-4,400 mAh 2Set
or

6 cell-3,300 mAh 2 set o

3

Battery Connector Pins
The battery connectors must be adeguate for the
expected current draw.
We recommend the Tip split  © 4-55mm (gold plated)

type.
9
Main Rotor Blade
{do not use wooden main rotor blades)
12mm thick grips
Bolt hole:4mm Length:600mm Please see p.65 for details.

JRCBOO
NO.83090 11



TOOLS REQUIRED FOR ASSEMBLY

—T == e
Phillips Screwdrivers Scissors Hobby knife

(#0, #1 and #2)

Q:

Nut Driver - 4.5mm Hexagon Driver : 1.5mmdNC.E1407y  Rule: 20cm or longer

bmm 2mm(NC.561402)

Hhbmm(NO.61583) 2.5mmNO.ET403)

YmmiNG.61584) AmmNO.81404)

dmm

~' (3::%1 & ‘
Long-nose Pliers Thread Lock({(NO.G1611) CA Glue

Epoxy Glue Thrust Bearing Crease Silicone Grease
{(Hardening Time: 30 Min. or More)  (NO.681587) (NO.B1377

Other general tools reguired Tor making a model

Universal Fitch Gauge Sandpaper of F300 1o 400
NO.60326

Useful Tools

%

JR Universal Link Plier CINO.e0242)

JR Universal Link Trimmer(NO.80219) Reamer or Stepped Reamer

Blades Balancer




TYPES AND SIZES OF BOLTS AND NUTS

The following Mlustrates the bolts used for the VIBE FIFTY NEX. Check the dimansions of each part used during

assembly.
These are just examples for each type- several different sizes are used during assembly.

Flat Head Screw, M2 X 8 Hexagon Self-Tapping Screw, M26 X8 Setscrew A4 x4
Name Nominal Dia. Length Name Nominal Dia. Length Name Nominal Dia. Length
o o @
o ) &
2 e T
o Eﬂﬂjﬁ £ © £ © mr—|¢
= = =
Gjﬂ: Length Length Length
Flat Head Bolt M3 X 6 Socket Head Bolt M3 x 8 Drag Bolt M4
Name MNominal Dia. Length MName Mominal Dia. Langth MName MNominal Dia. Length
s o
) )
= T Nominal Dia.
= =
© Dmm—fe © - ®
= =
Length Length
Button Head Bolt M3 x 8 Nylon Lock Nut M3 Nut Mz
Name Nominal Dia. Length Name Length Name Length
@ e
) I
g z
= o v =
( hﬂm L E (@) e—T ¢
@ = @ — Thickness b= ]
Length 2.0
£A
£
(o]
=
Flat Washer M3 Special Washer M3 CA Stopper Ring M35
Name Nominal Dia. Name Nominal Dia. Name Nominal Dia.
= ©
=) =)
o o
y = £
@ @z 5 H}
- (o]
= E =
MNominal Dia.

# The above shows sample Tull-size drawings of some of the
bolts used in each step of the assembly process. Refer 1o these
drawings when assembling the helicopter.



PREVENTION OF LOOSENED BOLTS

= ~ B(?lTS may bei\o‘osened IT they are expaosed to vibration for a long period of time. For
Degrease ﬁ this reasaon, it is necessary 1o take proper countermeasures to prevent them from

(x2)

being loosened. In each process, the bolts and matching tapped holes marked with

the symbols shown above should be degreased with alcohol and adhered with a screw locking agent such as JR
Thread lock (green: hard, red: soft).

The same applies for the parts marked with the same symbals. & parenthesized number added to the symbol
indicates the number ¢f bolts to be applied with the screw locking agent. For example, a spindle shaft is fixed
with two bolts, and only one symbol is indicated, omitting the rest. However, the symbol Is suffixed with a number
such as (x 2. In this case, the screw locking agent needs to be applied to the two bolts (hote that, if multiple
pieces of the same part are used, the symbols Including those for their bolts may be omitted).

MNote: When applying the screw locking agent 10 a bearing-containing part, care should be taken not to
allow the thread lock agent on the bearing (t could cause a problem). There are two kinds of screw locking
agents. As mentioned above, green denotes a hard agent and red a soft cne; Use them properly, according 1o the
instructions. When red (soft) agent is required, the mark is used, and when the green (hard) one
is required, the mark is used. Specially important areas are marked with a symbol . Dot IT this
symbol is indicated, degrease more elaborately. After assembly, if you want to remove the bolts, etc. secured with
the screw locking agentweaken the thread lock agent by adeguately heating the bolt with a torch or a soldaring
iron Cif vou try o remove them by force, you may damage the belt or wrench and fall to remove the part). When
heating to loosen the screw locking agent, care should he taken not to deform the surrounding resin parts.

EPOXY ADHESIVE AGENT

Bond the relevant parts marked with the Tollowing symbol using an epoxy adhesive agent

- . with a hardening time of 30 minutes or more. As with the screw locking agent, a number "(x
2)" next to tha symbol denotes the number of parts reguired to be adherad.
I o Bond the relevant parts marked with the following symbal, using an instant adhesive agent.

As with the screw locking agent, a number "(x 2Y" next to the symbol denotes the number of
parts required to be adhered.

INDICATION OF TEMPORARY FIXATION

The areas marked with the following symbol should be temporarily fixed until assembly and
relevant processes are completed. A number "(x 2)" next to the symbol denotes the number
of parts required to be temporarily fixed.



BONDING OF BEARING INNER COLLAR

N some assembly steps, there 1s an indication to bond an inner collar 1o a bhearing, For portions with this
indication, degrease the bearing and inner collar well, and bond them with screw lock agent as shown below.

The fizure on the left shows an example of bonding
a hearing to its collar. In this case, apply a small
amount of screw lock agent to contact surfaces of
the bearing (mounted 1o center hub) and its center
collar. When bonding, be sure to avoid ingress of

% screw lock agent into the bearing.

UNIVERSAL LINKS

There are two Kinds of universal link.

Fach universal link has a front and back side and is mounted in the specified direction at the time of attaching
the linkage. The following describes how to tell the front and back. At the time of attaching the linkage, pay heed
to the direction of each universal link during assembly (this is common to all JR models except the Parkmite).

Universal Link

| ipPrere '@

The side marked "JR PROPO" or "JR" Is the front. At the time of fitting the
linkage, attach the universal link to joint ball by pressing the back side onto

the ball.
LUniversal Link S

(@ED)



1-1 Tail Pinion Gear Assembly

® Install the bearing case as
noted in the drawing.

@ (s e ) ANOTE

Self Tapping Screw M2 X 6

Bearing Case Direction

Tail Pinion Unit Bearing Case A Top
(Shielded Bearing 4 x 10 x 4) ﬁ

SRR

Tail Pinion Unit A

Tall Finion Unit B

Complete Assembly

Self Tapping Screw M2 X G (X 2)
® Do not over tighten. |

Shielded Bearing 4 =< 10 x 4

1-2 Helical Pinion Gear Assembly

S
==

Pinion Nut M9

Finion Nut M9

Pinion Bearing Block /wBearing
die stamp Up

/N\ NoOTE

@ Cec sure to use the Thread Lock whan
installing the Helical Pinion Gear T10 10

Helical Pinion Gear T10

The Pinion Bearing Block.

F.16



1-3 T-Arm Lever Assembly

Oﬂm ,,,,,,,,,,,, X8 @ Assemble the T-Arm as necessary for 1207 or 140° CCPM
Tt Balll Sereul B depending on the type you will Use.

- =
I LEsen 6 2) Attach the Joint Ball

Shielded Bearing 3 <X 7 =< 3 (< 4) /@\
Joint Ball Screw L8 ( X 8) /% )

|@® Do not over tighten. |

CCPM A-arm Collar ( X 2)
# Bond to the inside of the Bearing.

© [ »

CCPM A-arm Collar

Swash Control Base

Button Head Bolt M3 x 8 (X 2)

Complete
Assembly

Socket Head Bolt M2.3 X 15
|® Do not over tighten. |

@ nstall the Universal Link so that the JR PROFO logo 1s orientated as
in the figure. Be sure there is no Up-down movemeant of the link.
@ nstall the CCPM A-arm Collars from inside the Elevator A Arm.




1-5 Helical Main Drive Gear Assembly

@ V/ipe any dust from the gears,

llll'llllll X
@ EI @ Tichten the bolts for the autorotation unit equally to prevent warping.
Socket Head Bolt M3 % 6

@ Note the proper direction of the Autorotation Sleeve, Main Drive Gear and Taill Drive
Cear,

Altorotation Sleave

Helical Main Drive Gear 1787

Altorotation Unit w/Bearing ' Tail Drive Gear TR0

Figure showing a view
from the underside

* Install to match the hole mounting hole for governor sensor

.. magnet (not Included)

position of the tail drive gear.

F.18



1-6 Battery Mount/Frame Support/Lower Frame Assembly
© Fumw 2

Socket Head Bolt M3 < 8

Flat Head Bolt M3 x & ( X 8)

@ ﬂ)DJIUID] ......... %10
............... %8

Nylon Lock Nut M3 (12.8)

Battery Clamp (x 4)

Cross member L32-P14

e

Socket Head Bolt M3 x 8 ———— g,

&

Nylon Lock NUt M3 (2,850 x 8) &

Carbon Frame Support Plate

Body Catenh L1929 w/Ball (<X 2)
Flat Head Bolt M3 = 8 ( X 2)

Carbon Lower Frame (= 2)
Cross member L70-F42

A



2-1 Main Frame Assembly 1
© [Emw x4 © ~~><w2 [H ............ 8

Socket Head Bolt M3 X 6 Socket Head Bolt M3 x 8 Special Washer M3

Bearing Block w/Bearing ( x 2)
Socket Head Bolt M3 X 8 (< 12) ||\Jote the proper orientation. |

The main frame has a
Left and Right, Please
refer to the figure
during assambly,

Carbon Main Frame R

Flanged Bearing F4 x 10 x4 (x2)
Lse epoxy to bond. Install from

the nside of the Main frame.

N ~ // ) Carbon Main Frame L
\\0 ) *
8
7 @7

Cross member w/Step L32 ( X 2)
Socket Head Bolt M3 < 6 (X d)

0

—Q-h
I

Special Washer M3 (X 8)
A NOTE |l emporarily tighten the bolts indicated by a ¥r |

F.20



2-2 Main Frame Assembly 2

©

Temporarily tighten the bolts

indicated by a ¥¢ .

/N\ NoTE

Assembled in Step 1-1

0

1

<X

Socket Head Bolt M3 x 10

Special Washer M3

snecial Washer M3 (x 10D -

sSocket Head Balt M3 =10 (< 10

F.21



2-3 Main Frame Assembly 3

Socket Head Bolt M3 < 8 ( X ©)

P22



2-4 Main Frame/Lower Frame Assembly
O Gum-x2 @ Fmmmmmm <10 @ { e <6

Socket Head Bolt M3 x 8 Socket Head Bolt M3 x 25 Nylon Lock Nut M3 (t2.8)

Sockel Head Balt M3 x 8 (= 2)

Cross member L17 ¢ x 10)

Nylon Lock Nut M3(2.8) (X &)

Assembled in Step 1-6

Socket Head Bolt M3 x 25 (< 10)



2-b Battery Mount Installation

A NOTE [Temporarily tighten the bolts indicated by a ¥r |

Body Mount Screw ( < 2)

Cross member L70

Assembled in Step 1-6

¥ The Battery mount s also able be installed

upside down as shown on the figure to the right.

F.24



2-0 Elevator A-Arm Installation

Setscrew M4 x 4 [[JR PROPO] Logo towards to the Tail fin. |
f = 3 XW

@ Setscrew M4 x4 ¢ x 2)

Nylon Lock Nut M4 (£3.8)

Assembled in Step 1-4
Note orientation

Base spindle Shaft

Secure so that the Setscrew M4 x 4
engages in the D-shape recess.

Allgnment Pins @ 248 (< 2)

Assembled in Step 1-3

Setscrew M4 x4

Insert the Alignment Pins and put the Arm onto the Soindle. This fixes the angle of the Arm and Base,
he setscrew can be firmly tightened. Next the alignment pins can be remaoved. P.25




2-"7 T-Arm Lever Installation

P @ nstall the T-Arms in the locations as marked for 1207
@ I R ><2 @ ><2 ) )
= ar 140° CCPM, depending on the system you will Use.

Socket Head Bolt M3 X 28 Mylon Lock Nut M3 (128

@ T - < 2

Socket Head Bolt M3 X 35

Nylon Lock Nut M3 (12.8) (X 2)

o |>< Both spacers used for 120 degree.|
A NOTE [nstall the T-Arms as shown in this drawing|

Lever Spacer Direction

Lever Spacer Direction Pitch Lever Spacer S (X 2)

<= [ =>

T-Arm Frame

F.26



2-8 Bottom Cross member/Landing Strut Adapter Installation
@ ~-><4 @ (S 4 @ (G- 2 @ (.- 2 @ H ............ %2

Socket Head Bolt M3 % 6 Socket Head Bolt M3 % 10 Socket Head Bolt M3 ¥ 12 Socket Head Bolt M3 X 22 Flat Washer M3

Flat Washer M3 (< 2)

Gyro Mount

Socket Head Bolt M3 < 10 (x 2)

Botiom Cross member L32 (< 2) Socket Head Bolt M3 x 12 (X 2)

Landing Struts Adapter B (x 4)

A NOTE [Temporarily tighten the bolts indicated by a ¥t |

Pl



GSyro Mount

Sockel Head Bolt M3 x 6 (x4

2-9 Gyro Mont/Body Mount Plate Installation

©

><4

d Bolt M2.6 % 8

3

Socket He

'X4
4

ad Bolt M3 x @
ad Bolt M3 x 8
X

@ X2
Nylon Lock Nut M2.6

Socket H

Socket H

©

Socket Head Bolt M3 X 8 (= 2)

T (X2

Body Catch L2

Nylon Lock Nut M2.6 ( < 4)

Socket Head Bolt M2.6 < 8 (X 4)

Carbon Body Mount Plate { x 2)

o0
e
(e



2-10Bottom Frame Plate / Landing Strut Installation

@ [[mm]] ............... ><4
Setscrew M3 x4

@ ~~><4

Socket Head Bolt M3 X 18

© Dum o iy
G - »

Special Washer M3

() | eemmsen i

Flat Washer M3

li .................. X4

MNylon Lock Mut M2 (1283

Carbon Bottom Frame Plate

Landing strut ¢ < 2)

Landing Skid Long ( < 2

P



3-1 Main Drive Gear Instalgtion

© EF—mm
Special Socker Head Bolt M4 < 26
@ ........................ X1
Socket Head Bolt MZ2.6 X 8

@ mmm ........................... XW
Setscrew M3 x4

@ ........................... XW
Nylon Lock Nut M4 (13.8)

Main Shatft Collar

Setscrew M3 x 4

@ To fasten the Main Shaft Collar: Push down on
the main shaft and push the main shaft collar up.
Now first tighten the Socket Head Bolt M2.6 = & and
after that, tighten the Setscraw M3 x4, Make sure the
Main Shaft is secure, with no up-down mavement.

FPush the main shaft down

Move the main

A e 23 O

| ———Main Shaft

/\ DANGER

@ Sparingly apply the supplied
Zrease onto the main gear.

Special Socket Head Bolt M4 x 26

[Do not over tighien - this bolt should be only snug.|

After the Backlash adjustment is complete,
anply Thread Lock to the bolts which were

P30

@ To set the proper mesh, insert one thickness of
paper (the same thickness as the pages of thig
manual)between the Pinion Gear and the Main Drive
Gear. Push the Finion Bearing Block Unit toward the
main gear until there is no Gear Backlash with the
paper in place. Now tighten the Bearing Black Screws,
Remove the paper and note that there should be a very
slight amount of Backlash in the Gears. Repeat this
procedure for sefting the Tall Drive Gear mesh.

temporarily tightened, and now tighten firmly.




3-2 Motor/Motor Mount Installation

Socket Head Bolt M3 x 10 ( X 2)
© [lmﬂ ............... ><2 - . .
Baseron i 56 ez -i- A DANGER |[Vake sure to tighten firmly. |
@ ...... X2 G

Sacket Head Bolt M2 X 10

©) (ltyea

Flat Washer M3 (X 2)
¥ Ensure these Washers do not pass

over the edge of the Motaor Mount.

Set screw flat’ position

Flat Washer M3 Motor Mount §
[H ............... ” i
Special Washer M4 '/ \"
Brushless Motor
# Not Included
@ If your motor requires M4 bolts for mounting, please use the
supplied Socket Head Bolt M4 x 10 and Flat Washer M4, \ /

|
' [Be sure to tighten firmly. |
Button Head Bolt M4 x 8 ( < 4)

Special Washer M4 ¢ < 4)

Flat Position

/\ DANGER

® Tighten the setscrew M4 x 4 onto the flat
on the motor shaft.(f there 1s no flat'  please
file on as shown ahove.)

P.31




4-1 Swashplate Assembly 1

O w2

Long Control Ball L24.75

Control Ball LB.5

/\ DANGER

|. Do not over tighten the Control Balls. |
Control Ball Lh. (= 7)

140° CCPM

Control Ball L2475 ( X 2) )@)

Swashplate Assembly

@ Install the long Control Balls for 140 CCPM or the short Control
Balls for 120 CCPM - depending on the configuration you will use.

Complete Assembly
140° CGCPM

P.5&



4-7 Linkage Rod Installation

@® "ote the length of each Rod. For 120° CCPM, rod @ is used. For 140° CCPM, rod @ is
Lsed.

/N\ NoTE

A8mm
k< o

?/Unwersa\ Link (< 4)
1 N I

\Threaded Rod M2.3 X85 (X 2)

51.5mm
el P

140° CCPN
) OdOd Hr [T \\ 11 —

Threaded Rod M2.3 X 70 (X 2)

/N\NOTE

@ Plcase note the proper direction of]
the Lniversal Links. (refer to P.15)

Tl

"Il/[("l"'"" )

e

(1]

&

@or @

P33



h-1 Tail Drive Shaft Assembly

© o =2 Front » ,_\ : Rear
Setscrew M3 X 10 —] e \ A e [—
400mm ‘ 350mm

’it is very important that the guide hearing be attached to the shaft off center
as shown 1o pravent resonance vibration and fatigue, Attach the bearing first.

Tail Drive Shaft

Setscrew M3 X 10 (X 2)

Tail Boom L7708

Drive Shaft Joint (x 2)

@® Lpply oil to the inside of Tall Boom, then
install the torgue tube and Shaft Drive Guide.

h-72 Tail Boom Installation
© ~~><4 @~~><4@ H ,,,,,,,,, a1 ’iplease fe-check ihe backlash

set in Step 3-1.
Socket Head Bolt M3 X 40 Rylon Lock Mut M3 (12.8) Flat Washer M3

~

Nylon Lock NUt M3 (12.8) (<) @\
@

Flat Washer M3 ( x 4) \L@
\@<\>

[ ™

ﬁ Tail Boom Holder

-
~
~

Socket Head Bolt M3 < 40 (< 4)

/4



h-3 Tail Gear Case Installation

© e

Socket Head Bolt M3 % 10

©

Shim Washer 0b X 08 x 0.7

® Cear mesh adjustment: Flease assemble the tall case with cne or two shim
Wwashers as required. There should be some free play between the tail drive gears.
@ Temporarily tighten the bolt indicated by a ¢ .

Bution Head Bolt M3 x 8 ( <X b)

Tall Output Shaft Assembly

Tall Gear Cross member

Tall Output Shatft Stopper

Complete Assembly

Tail Gear Case Assembly

Tall Gear Case Plate A

Shim Washer 5 x 8 x 0.1 ( x 2)
[3 For Gear mesh adjustment]

Setscrew M3 x 3

Tall Gear Case Plate B

""'//
7 Z
Tail Pitch Base (Redh) ;

T Button Head Bolt M3 < 8 ( x 2
3
| D[@ @® [Note the praoper direction of Tail Piteh
1 Base and Tail Gear Case Plate.
101 —
(]l i) P.35




b-4 Vertical Fin Installation
@ Elllllllllll ...... XD

Socket Head Bolt M3 x 6

[H ............ D

Socket Head Bolt Holder M3

Socket Head Bolt Holder M3 (<X 2)

Socket Head Bolt M3 x &6 (X 2)

Carbon Vertical Fin

@ Fosition the Vertical Fin so that 1t Is perpendicular to the building surface (parallel with the Main
Rotor Shaft) and tighten the Socket Head Bolt M3 x 10 from the previous step.,

F.36




Hh-5 Tail Slide Ring Assembly

@ [h ,,,,,,,,,,,,,,,,,,,,, Xﬂr
CA Stopper Ring M2

o ] seusmmesay el
Tail PC Link Fin

CA Stopper Ring M2 (=< 4)

Tail PC Link Pin (X 2)

/N\ NOTE

Tall PC Flate

@ Note the proper direction of the PC Link. The side with
four circle marks are toward the direction of the arrow.

Shielded Bearing 7/ X 11 X3 (X 2)

Tail slide Ring

Tall PC Slide Ring Bearing Callar

WWhen tightening, please nole this 1s
reverse thread.

Tail Slide Ring Sleave

h-6 Tail Pitch Control Lever Installation

© (oo e

Tail FC Slide Bolt

Button Head Bolt M2 < 8

© [ e

Jaint Ball Screw L8

Tail PC Bearing Collar ( x 2)

©) [ s "

Tail PC Bearing Collar

Bond the collars 1o the
insicle of the bearing.

=el and fix the Tall PC Slide Bolts into
the slot of the Tall Slide Ring.

Assembled in a
previous step.

Bution Head Bolt M3 x 8 ( X 2)

Flanged Bearing F4 X/ X 2.5 ( X 2)

Jaint Ball Screw L8

Install the Joint Ball Screw

in the outer hole.




Hh-"7 Tail Ce
© [ -x2

Socket Head Bolt M3 X 8

©

© ............ ><2
Washer 05 x 07 x 0.5
© ............ Pt

©

O-Ring 3.b X 55 X 1

nter Hub Installatio

" Cr
Flat Washer M3 (% 2)

Shielded Bearing 5 < 10 x4 (< 4)

Socket Head Bolt M3 x 8 (X 2)

% INner dia. : small

Mo distinction of front and back
Washerb x 7 x 05 (x2)

Thrust Bearing o x 10 x 4 (= 2) /(

Washer 8 x 10 x 0.5 ( x2)
O-Ring 35 xbbLx 1 (xX2)
Tail Center Hub

gre J VA x2)

Grease Up

Setscrew M4 x 4 ( x 2)D

[® Use thin oll on the Tall Shaft to lubricate the Tail Pitch Slider. Apply grease to the Tail Thrust Bearlngs

during assembly.

\When attaching the Ta

@ Slide the Tail Slide Ring Assembly onto the Tall Output Shaft before nstallation of the Tail Center Hub,

end of the Tail Output Shaft. Check the Tail Blade Holder Bearings can rotate freely, without play.

il Center Hub, be certain that the Setscrews (M4 < dmm) engage into the haoles at the

h-8 Tail Blade Holder Assembly

© (G

Socket Head Bolt M2 X 10

@ El_lllllul XD

Tail Drag Bolt M2 x 15

@ .................. X8
Nylon Lock Nut M2
............... -

MNylon Lock Nut M2 (12.8)

© (e

Joint Ball Screw L1

@ Rotation direction: Be sure 1o note
the correct direction of the Tail Rotor
Blades during assembly.

Tail Blade Holder without Arm (< 2)

Socket Hea

Tall Drag Bolt M3

F.38

0
Joint Ball Screw L10 (x 2)

Peen

o
-

d Bolt M2 X 10 (x 8)

<150 2) Nylon Lock Nut M3 (t2.8) ( X 2)

Tail Blade Holder with Arm (<X 2)

Tail Rotor Blade ( x 2




Hh-O Taill Boom Brace Assembly

@ Spoply epoxy bonding agent onto both ends of the Tail Boom
Brace to bond.

@ ...... Pl

Socket Head Bolt M2 X 6

© [Fmmmm x4

Socket Head Bolt M2.6 % 12 Tall Boom Brace 1L 525 ( x 2
@ E ............ ><4

Nut M2.6

E ............ x4

Nut M2

Make two soets.

Socket Head Bolt M2 x 6 { X )

@ ...><2© ...><2 [H ............ ><2@ H ......... )

Socket Head Bolt M3 x 10 Socket Head Bolt M2 x 12 Special Washer M3 Flat Washer M3

@ Fosition the Horizontal Fin so 1t is level to the building surface (S0 degrees to
the Main Shafty and tighten the two Tail Boom Brace Clamp Bolts.

@ Over tighten the Tail Boom Holder bolts when you secure the Tail Boom may
damage the halder. Please always check the Tail Boaom Holder is OK.

Sockel Head Bolt MS = 12 (X 2)

Special Washer M3 ( x 2)

Carbon Horizontal Fin

Taill Boom Brace Clamp Upper
)
7

Tall Boom Brace Clamp Lower

R d ~

|
R~
\Socket 5ol Bl e A0 £ 35 Now secure the bolts temporarily

tightened in Step 2-10
Flat Washer M3 ( = 2) F.39



h-11 Tail Control Rod Installation 1

@ @m;mm ............ %3 J\Q@ﬂ\
Self Tapping Screw M2 x &

-

Tall Control Rod LEsh

@® ~Adjust the angle and spacing of each
Tall Rod Guide C so as the Taill Control
Rod moves smoothly.

[nstall by wrapping around the boom. |
Tail Rod Guide D (x3)

self Tapping Sorew Mz X 8 (X 3)
[Do not over tighten. |

F.40



o-1 Servo Installation

'X4

Button Head Bolt M2h X 6

Servao Mount Plate C (x4

Button Head Bolt MZ5 x &6 (x4

=
a




Swash Servo Rear

Serva Mount Plate C (< 4)

[@ All three swashplate servos should
be identical. Be careful when tightening
the HEX tapping Bolts. If they are
too loose, the serve will move. Over
tightening will cause damage. The ideal
position will dent the rubber grommets
slightly. Be sure to note the orientation

~ |of the Servos.

Swash Servo Right

Servo Holding FPlate ( x 8)

Rudder Servo

@® e installation orfentation of the Swash Servo Left
L and Right is different for 120° and 140° CCPM.
P47 = Please note this difference during installation.




Swash Servo Rear

@® | he installation origntation of the Rudder Servo and
Swash Servo Rear are the same.regardless of CCPM type.

Rudder Servo

F.43



o0-4 Servo Horn Assembly

@mm ............... %6 Joint Ball Screw 1.8 { < &)
Joint Ball Screw L8

[j]lmmww ............... XW

Joint Ball Sorew 10

E ..................... X'?

Make two sets.

Joint Ball screw L10

Big Horn x 3 (For JR)

Use Tor the 3 Swash Servos. Trim the Servo Horn as indicated.

Flease trim the arms after the mounting position has been confirmed.
If vou are using a different make of Servo, please use a Horn which

has a 27mm distance between ball mounting holes.

)

8 Super Horn (For JRB)

© Use for the Rudder Servo. Trim the Servo Horn as indicated.

Same as the big horns, only trim the arm after its mounting position

@ has been decided. Please refer to yvour gyro instruction manual for

o more information.

O

@)

©

F.44



s

0-H Servo Horn Installation

|. Note the figures depict a 140 degree CCOM servo installation. |

|i Install all the Servo Horns so they are parallel to the control levers. | P.45




0-0 Universal Link Assembly

A NOTE @ [ote the propoer direction of the Universal Links.(refer 1o F.15)
@ These linkage lengths are correct for both 120 and 140 degree CCPM installations.
® Assemble each Rod as shown in the figure below.

Threaded Rod M2.3 x 25 (X 2)

Universal Link ( X 12)

@ @) JRPROPdC@ X2
47
cmm

Threaded Rod M2.3 X 85 (X 2)

© @jZ[IHMm ,/ U JR PROPO booex 2

e L
8mm

Threaded Rad M2.3x 25 ( X.2)

© ( LT / RN JR PROPO R

e P
59mm

F.46




o-"7 Universal Link Installation

[
S e B

13

F.47



0-8 Switch/Receiver Installation

[f) e

Switch Damper Rubber

Double sided foam tape ( X 3)

Recalver Switch

switch Damper Rubber

Edze Protector
¥ Cut and use for both side.

F.48



0-9 Gyro/Battery Installation

Cord Holder ( =< 3)

Spiral Tube

# Please Use the double sided
foam tape supplied with yvour Gyro.
Gyro

@ Use the supplied Hook and Loop Strap 1o install the
receiver battery and ESC 1o the Carbon Main Frame.

Battery

Hook and Loop Strap (BKD



/-1 Body Attachment

@) [

©) [ o

Flat Washer M3

Flat Washer M3 ( x 2)

FRP Body

Body Mounting Screw (X 2)

Rubber Grommet ( = 4)

F.50



Main Rotor Head Installation

Vain Rotor Head/w Flybar

FBL Main Rotor Head

P5




RH1 Washout Arm Assembly

O:]mmm ...... e

Control Bzll L5

©  [Epmmm <2

Socket Head Bolt M3 % 12

@ H ............... )

Washer 03 x 45 x 0.4

Washout Arm Assembly (= 2)

P.5&

@ Install the Washout Assembly on the Main Shaft so the longer portion of
the Washout Base faces downward toward the Swashplate.

[@ Do not over tighten. |

Socket Head Bolt M3 =< 12 (X 2)

I

\§ e
Washout Base

Control Ball L5

Washer 3 x 45 x 0.4 ( x2)

(e
S &N
& I""‘,‘ (@y



RHZ Main Blade Holder Assembly

Oﬂmm ............... x P

Joint Bzall Screw L8

@mm ............ X2

Joint Bzall Sorew L10

@ ............... )

Sacket Head Bolt M2.6 X &

© (Jmmmmmm e X7

Socket Head Baolt M2.6 X 10

S —

Sacket Head Bolt M3 < 12

Socket Head Bolt M2.6 =< 10 (= 2)

Main Blade Holder Assembly (= 2)

Pitch Arm (< 2)

Joint Ball Screw L10 (< 25

/\ DANGER

@ Do not over tighten.
@ nstall the Joint Ball Screw in
the inner hole,

Shielded Bearing 3 < 7 x 3 ( x 4)

Joint Ball Screw L8 (=X 2)

Mixing Arm Direction
/N\ NoTE
Note the correct
arientation of the
arm.

P5E



RH3 Center Hub Assembly
:Jmm...x2© [m...xg @,..xg

30 Button Head Bolt M5 > 10 Nylon Lock Nut M4

@ ...... ><1©

Socket Head Bolt M3 > 10 Drag Bolt M4

Grip Spacer Washer 12 X 16 x 0b Spindle Washer M5 Spindle Shim Washer

|. I vou ever remave the spindle bolts for maintenance etc, please replace with new ones.|

Socket Head Bolt M3 < 10

Center Hub Assembly

Spindle Shaft M5
[ Apply a light coating of grease]

Spindle Tube

Drag Bolt M4 x 30 (x 2)

Washer 12 x 16X 05 (X 2)

Thrust Bearing 8 x 16 x 5 (X 2)
[¥ Apply Thrust Bearing Grease)

Rotor Spacer (< 4)

Mo distinction of front and back
Innar dia. : small
- Spindle Washer Mb (x 2)
P54 Button Head Bolt M5 x 10 ( X 2)

Nylon Lock Nut M4 ( =< 2)



RH4 Seesaw Installation

Seesaw Spacer Collar (x2)
@ Spoply a small amount of thread lock agent
0 the Seesaw Spacer Collar and bond it 1o
the Inner surface of the Seesaw Bearing.

Seesaw Assembly Control Ball L5.5 (X 2)

Socket Head Bolt M3 X &

© O -

Seesaw Spacer Collar

O -2

Control Ball Lh.b

RH5 Main Rotor Head Installation
(@) I | — i B

Special Socket Head Bolt M3 X 26

©  [Guommn oo %2

Sacket Head Bolt M2.6 X 10

© [ ‘

Nylon Lock Nut M3t2.8)

(©) | o 5

Flat Washer M3 Nylon Lock Nut M3 (12.8)

@ ...... %2 év\
B

Flat Washer M3 ( X 2)

@ For safely, it's important to note that a hardenad baolt with
a long shank is used to secure the rotor head. Do not ever
renlace this with a standard bolt, as 1T may fall in flight.

@ Bc sure to engage the Rotor
Head Fins (2) into the Washout
Base driver before securing the
Rotor Head Assembly in place.




RHO Flybar Arm Installation

Flybar Stopper Direction

© Eumm x4 @® Note the proper direction of the Universal @ @
Socket Head Boit b2 x 8| [HNK-(Tefer 1o .15) @'
...... w @ Note the proper direction of the Flybar H
© 2
Setscrew M4 x4 Stopper. Flybar Paddle side Center Hub Side
48.7/mm

Universal Link ( x 4) @ Do not over tighten. |
mroro(C () Socket Head Bolt M2 x 8 (X 4)

v

/%%

Threaded Rod M2.3 X 15 ( X 2) Flybar Stopper (< 2)
MNaote the direction

Flybar Arm B (< 2)

”
E
%/
"

Setscrew M4 x 4 (X 2)

/
\\

Flybar Arm A (X 2)

('\*4)

Flybar L440

N

|>< Adjust the length of A and B to be equal. |

F.56




RHY7 Flybar Paddle Installation

O m % @ FPay attention to the orientation of the Paddle Stoppers. The threaded side
Setscrew M3 % 3 faces outward and the unthreaded side faces inward toward the Main Shaft.

/N DANGER o.1sice i

Flvbar Paddle( x 2)

Setscrew M3 x 3 (x &)

Paddle Stopper ( x 2)

@ Atiache the two Flybar Paddles so that they baecome
parallel with Flybar Arm. (refer 10 the figure an the [efl)

PLB



RH8 Universal Link Installation

@ Please note the proper
direction af the Universal
Links. (refer to P.15)

N

A NOTE (@ Note the length of each Rod. Rods @ and © are used with both 120 and 140 degree CCPM. |

34.7mm

@ @ (::
Universal Link 5 ¢ x 4)
Threaded Rod M2.3 X 156 ( X 2)

RASTLARY | FULLATAU
- 4 i, R i 4

Threaded Rod M2.3 x 70 (x2)

F.58

e

53mm

-

[T

AT

/

Jr PROPO

Universal Link (x4



RH1 Main Blade Holder Assembly

Socket Head Bolt M2.6 % 6

© 50

Socket Head Bolt M2.6 % 10

Control Ball Lbh ( x 2)

@ ...... D FBL Pitch Arm (50) ( x 2)

Socket Head Bolt M2.E8 X 10 (x 2)

[® The control ball Ts typically installed in the outer
hole. Depending on your exact servo setup, this will
usually result in a cvclic pitch (Alleron/Elevator) range
of +/-12° . If more pitch range is required, please
install the ball in the inner hole. For further details on
flybarless (FBL) setup instructions please refer to the
manual accompanying vour FBL gvro.

Socket Head Bolt M2.6 x 6 ( X 2)

¥ Make two sets,

RH2 FBL Center Hub Assembly

Center Hub Collar

oy y

Socket Head Bolt M23x10
il

© F————m

Special Socket Head Bolt M3x26

@ [ .

Nylon Lock Nut M23(t2.8)

...... ><’|

Center Hub Collar ( x 2)

Special Socket Head Bolt M3 = 26

Head Button Socket Head Bolt M3 = 10

FBL Center Hub (50

Nylon Lock Nut M3 (12.8)

|i Temporarily tighten the bolt indicated by a vz . It will be firmly tightened following Pitch adjustment. |

P54



RH3 FBL Washout Arm Installation
@ ,..><2

Saocket Head Bolt M3 x 20

@H ..................... el

Washer 3 < 45 x 0.4 ( x2)

Socket Head Bolt M3 x 20 ( =< 2)

RH4 Spindle Shaft Assembly

Damper Rubber ( X 2)

>

® Sparingly apply a light oil onto the Spindle shaft and slide on the Spindle shaft tube. Then install this

assembly into the Center Hub. Next install the Damper Rubhers over the spindle shaft and into the head block.
F.60




RH5 Main Blade Holder Installation
O (i =0 F—mm @

Button Head Bolt M5x10 Drag Bolt M4x30 MNylon Lock Nut M4(t3.8)
How to distinguish the Washer ® ~oply grease designed for Thrust Bearings.
Wide @ If vou ever remaove the spindle bolts for maintenance etc,
please replace with new ones.

Spindle Shim Washer

Drag Bolt M4 x 30 (X 2)  spindle Shim Washer ( x 2)

Grip Spacer ( X 2)

W Washer 12 x 16 x 0.5

‘ Narrow g

=

N

=i
=
=
=
=i
=i
=
=
=

Rotor Spacertl.b ( x 4)
Inner Dia. : large

No distinction of front and back
Cyf,,)

Washer 12 x 16 xX 05 ( x 2
Nylon Lock NUt M4 (13.8) ( <X 2)

Thrust Bearing 8 X 16X b (x 2)

5’ Spindle Washer ME (< 2)

RH6 Linkages |

¥ Make two sets,

|a\1m\\

Universal Link ¢ x 4)




RHY7 FBL Pitch Jig Assembly

Setscrew M3 x 4

FBL Pitch Jig Base

FBL Pitch Jig Rod (x 2)

Setscrew M3 x4 (= 2)

F&2



RH8 How to adjust Main Rotor Pitch
©  [Elpmm - Socket Head Bolt M3 x 8

Socket Head Bolt M3 x &

@ Never fly with the FBL Piteh Jig installed.
This is very dangerous.

[® Remove the Head Button (which was
previously temporarily tightened) and install
the FEL pitch Jig.

MeasuUre the pitch of the main rotor blades

using the JR universal pitch gauge (or
equivalent) and adjust the servos and pitch
links as necessary. After adjustment, remove

the pitch jig and secure the Head Button.

@ For further adjustment details please refer to
the instructions accompanying vour Gyro system.

F.63



MOUNTING THE BATTERY

Referring to the following pictures, attach the batteries to the carbon main tray using the supplied Hook and

Loop Straps, Double sided tape etc.
* Please pay attention that the lead-harness and wires can not contact moving parts or rub on the sharp edges

of the carbon frame.

P.64



CHOOSING THE BATTERY AND ESC

# Please Use the following as a guide,

Gear Ratio Mator Approximate flight time Rotor RPM Max
Batterv|Pinion current
Pinion : Main KV value hovering Flying Hovering Flying
8Cell - e around 740 ; ApPIOX. ) ADPIOX. W,TO?rDm 2,20?rpm con
o mins ar mare mins or more ;
12cell around 500 1.800rpm | 2,400rpm

@ Votor Guide

3mim
shaft diameter BImm
Motor diameter (max) 50mm . -t
Motor length (max) Up to 62mm. Longer than 62mm may touch the| &
% Shaft excluded ESC. 5 ©
Molunting screw size 3mim dmm refer to the figure & s
Mounting screw hole pitch Zhmm 30mm ~ 32mm lon the right. o
# You may need to move the ESC to the side of the frame if it touches < dmm
the motor.

@ Recommended JR Motor (for 8 cell)
No.61628 Brushless Motor NHM-4025

@ Battery Guide

Li-po Battery
Cell Voltage / Capacity Size(maximum for two)
aCell 14.8V 4s 4,400mAh = 2 Voo H x L
12Cell 22.2V 85 3,300mAh x 2 eomm < 100mm = 160mm
@ C50 Cuide

# Always use an ESC with a slow start function. If the ESC does not have a slow start function, the rotor

rotation speed can rises suddenly when you start the motor, and it may damage the main rotor, rotor head or
fuselage.

# You may need 1o move the ESC to the side of the frame if it touches the motor.

Li-po compatible

18288 Above BOA Is recommended

Modifications and notices will be updated on our website as required. Information and settings for the
recommended ESC and mator will also be released. Please frequently check the below website.

http://www.jrpropo.co.jp/english/heli/e8/

F.65



OVERALL BASIC ADJUSTMENT AFTER ASSEMBLY

# The following information is very important and has a great effect on flight parformance. Read it thoroughly
and fully understand the information.

The Helicopter does not function correctly without basic settings in the transmitter and the helicopter
mechanics, Before test flying It Is very important to establish this basic setup, Optimum settings for the
helicopter are up to you, and defermined by personal preference, Note that the information given here is not
finzl and the best setting for vour transmitter and helicopter can only be determined after test flights,

1. [Initial Settings for the Radio System]

Using the "Radic System Settings Instruction Manual for JR CCPM" separately provided and the Instruction
Manual for the radio system, apply the initial settings required to the transmitter.

2. [Receiver Wiring]

See the wiring diagram in the "Radio System Settings Instruction Manual for JR CCPM™ and the Instruction
Manual for the gyro 10 connect the hattery, each servo, and gyro,

Each of the three servos to be linked to the Swashplate (JR CCPM) are not called "ailleron, elevator, pitch
servo” ke previously. In this paragraph, they are called "Swash Servo Right” | "Swash Servo Rear” and
"Swash Servo Left" respectively,

The "Rudder (Tail) Servo” is referred to as usual, Check the connections for each servo carefully.

If they are not correctly connected, subsaguent adjustments cannot be correctly made. Basic connections

are the same for both JR-made and FUTABA-made radio sets, but the channel arrangement on the receiver
differs.

3. [Servo Neudtral Adjustment - 7]

Turn on the transmitter and the receiver (switch on the helicopter) and ensure that all the servos function
properly. Next, we will adjust the neutral positions of the Swash Servoes Kight, Left and Rear. Confirm the
transmitter's alleron and elevator trims are in the neutral position. IT your transmitter has hovering pitch and
pitch trim levers set them 1o neutral (center) also.

Enter the pitch curve function of the transmitier and find the neutral position of the pitch (throttle) stick
by seeing an Input value in the middle of the travel (the spot indicating the output value "50" is the neutral
position), The servo position at this time serves as a reference, Next check whether or not the Swash Servos
Right, Left and Rear are at the reference positions shown In the figure below. For the Rudder Servo, check
whether ar not it is positioned as indicated in each assembly process.

If any of the Servo Horns is not appropriately aligned, remove and re-attach the Servo Horns so that they will
be aligned as close as is possible with their reference positions.

d Swash Servo Rear

Vertical

I

Swash Servo Right Swash Servo Left

* Check that each servo horn is aligned with its reference position as shown in the above figure.
P66



4. [Servo Neutral Adjustment - 2]

Use the sub-trim function to adjust any slight misalignment of each servo arm (this function provides
adjustment for individual servos), Please refer 1o the figure below. Do not Use the transmitter trim Knobs to
achiave this,

Even if slightly misaligned--- \

Can be accuUratealy adjusted
with the sub-trim function

5. [Swashplate Reference Position Check]

Check the Swashplate sits horizontal (flat). If the reference positions of the Servo Horns attached 1o the
Swash servos Right, Left and Rear are correct, the Swashplate should be horizontal at the specified length
of each rod ook at the helicopter from the front and rear, and the right and left to see whether or not the
swashplate Is perfectly horizontal), If the Swashplate Is not horizontal despite the recommendad rod lengths,
please go bhack and confirm the reference positions of the servos are correct.

I the Swashplate is slightly tilted after confirming correct servo reference positions, the rod lengtns should be
adjusted to accurately level the Swashplate. This adjustment should be limited to a couple of turns at most.
Ideally the rod lengths should be equal to the specified length.

Note that the sub-trim function is used only when adjusting the Servo Horn reference positions. Do not use
this function to correct a tilted Swashplate.

# Check the Swasnplate is horizontal when each Servo Horn is aligned with their reference positions
as shown in the above figure (some parts are omitted in the illustration for vour easy understanding).

F.a"



6-@ [Swashplate Vertical Movement Check: Alleron tilt at High Pitch]

Once you have confirmed that the Swashplate is horizontal when the aileron, elevator and piteh (hrottle)
sticks of the transmitter are In the neutral position, shift The piteh (throttle) stick to the high pitch side. The
swashplate should move up, and remain horizontal (when this is done, If the Swashplate is greatly tilted
or moves down, repeat the steps again from 1. Initial Setting of the Transmitter"). At this time, look at the
helicopter from the front and rear, and the right and left to ¢chack whether or not the Swashplate still remains
horizontal, as before, It should be horizontal in most cases, IT it is tilting even a small amount, It needs
adjustment. If there is some tilt this is caused by a slight variation of the maximum movement of sach Swash
Servo. At first, look at the Swashplate from the rear of the helicopter to check for any tilt in the aileron axis.
Suppose it is tilted to the right. As the Swashplate was horizantal when it was at the reference position
(intermediate pitch), the Swash Servo Left worked more than the Swash Servo Right to raise the left side of
the Swashplate further, thus tilting it to the right, Given this perspedctive, 11 s evident that the tilted Swashplate
must not be corrected with the sub-trim function. In this ¢ase, 11 1s necessary 1o use the travel adjust function
to align the maximum angle of the Swash Servos Right and Left. This involves changing the travel adjust
values for the aileron channel and the pitch CAux 1) channel, If the Swashplate s tilted 1o the right, Increase
the value for the pitch CAUX 1) channel or decrease that for the alleron channel untll the Swashplate becomeas
horizontal, You only need to adjust one of these servos, If the Swashplate was tilted to the left, the direction
on these changes should be reversed.

Large stroke small stroke  Adjustment Method
® Display the travel adjust setting screen on the transmitter.
> o @ Adjust the travel adjust values for the Alleron and Pitch servos 10

2 egualize the stroke of the Swash Servos (1o keep the Swashplate
E horizontal) when the throttle stick is shifted to the high side. Be sure the
pitch (throttle) stick is set at the high nosition during this adjustmeant.

F.&8



6-@ [Swashplate Vertical Movement Check: Flevator tiit at High Pitch]

Once vou have corrected the crosswise (left-right) 111 of the Swashplate, look at the helicopter side-on
to check the elevator axis (front and rear) for any tilt. If moving the Swashplate up resulted in up elevator
(hackward) 1ilt, that means the Swash Serves Right and Left worked more than the Swash Servo Rear o raise
the front side of the Swashplate 1o far, In this case, you only need 1o correct one serve. Increase the operating
angle of Swash Servo Rear. Do this by increasing the travel adjust value for the elevator channel until the
Swashplate becomes horizontal. If the Swashplate was tilted toward the back (up elevaton, the adjustment will
be in the oppaosite direction.

@® Vhen correcting the Swashplate tilt, be sure to begin adjustment with the aileron axis. If the elevator 1s
adjusted first, subsequent alleron axis adjustment may disturb the elevator settings,
@® The following figure shows the case when the elevator is tilting backward. In this case, increase the travel
adjust values for the Swash Servo Rear, The travel adjust function for the elevator requires only one servo
being adjusted and there is no concern about disturbing adjustment of the alleron,

Large stroke

= @)
—9

; ol
)

© o

6-© [Swashplate Vertical Movement Check: Alleron and Elevator tilt at Low Piteh]

After finishing the two adjustments above, you have obtained the "Swashplate remaining horizontal at high
pitch”,

MNow, adjust 1T so as it s horizontal at low pitch,

@® The travel adjust function allows for separate adjustment of the Swashplate with both the pitch stick at
the high and low positions. To make this adjustment at high pitch, shift the pitch (throttle) stick up. To adjust
at low pitch, shift the stick down. Shift the pitch (throttle) stick to the low pitch side. The Swashplate should
move down. Check its tilt in the same manner as above. If tilted even a small amount, correct this with the
travel adjust function. Aligning the movement of the servos in this way, the Swashplate will be able to move up
and down, maintaining a perfect horizontal position,

F.69



7. [Rudder Servo Setting]  Please also refer to your Gyro manual as well.

When setting up the “rudder” | use the normal functions of transmitter. A brief description of the functions of
the transmitter are described below, but please also refer 1o the Instruction Manual which accompanies your
fransmitter.

(D Reverse switch {reversing the direction of each servo: It must be confirmed that each channel works in
the correct direction. For the cyclic channels (aileron, elevator, pitch) this is done in conjunction with the JR
CCPM setting. IT the rudder Tunction moves in an incorrect direction, use the reverse switch in this function to
correct the movemeant.

@ Travel adjust (left and right servo motion
adjustment): This function is used to increase of

) ) Equal travel adjust values Different travel adjust
decrease the maximum servo movemant obtained

with up & down (or left & right) motion of each for left and right ) values for left and right i
corresponding transmitter stick. E(Mj EO/O
These settings have been described previously 5 S
. . . = =
but ¢can be checked again now. For ‘rudder & 50% =
the setting varies with the servo and syro used. % # %
3 08} 28]
In general, the maximum movemeant of the servo

is actually adjusted by the gyro (please refer to 150%

. ! : Linear motion is achieved Different motion
the gyro Instruction Manual) - adjust maximum
movement of the servo according to the operating
stroke of the Tail Pitch Slider. The transmitter "rudder” travel adjust setting Is typically used to set the
maximum pirouette rate of the helicopter. Again, please refer 1o your gyro Instruction Manual for recommended
initial settings.
Although the Travel Adjust Tunction allows vou to adjust left and right (or up and down) separately (with
neudtral as the center), the adjustment should be set so as the values are approximately equal in both
directions. If vou set Travel Adjust for one side 1o 150 and for the other 10 H0 (this Is an extreme example), the
servo travel becomes non-linear and it adversely affects the response of the helicopter,
It is very important to keep the values of the Travel Adjust approximately equal for each channel - however a
difference of about 10% is acceptable,

@ Sub-trim (internal transmitter trim adjustment): In principle, the angle of the control rod for the linkage
10 Zervo Horn arm should be 90 degrees as shown below, [T you cannot install the control horn to provide
exactly this angle use sub-trim 1o make fine adjustment to achieve 90 degreas,

s important to keep the input value to sub-trim as minimum as possible.

*Often transmitter sub-trim should not be used on the "rudder' channel - please refer to the Instruction
Manual for your gyro.

© o

L% | © =
~ 8.0 W e

“ = ) O
j © ©

’ O 3op




Now the basic transmitter settings for the helicopter are almost complete.

The following describes the setting and adjustment of the transmitter in preparation for fliving the helicopter.
These functions control the moverment of the Swashplate and directly relate to response in flight, The setting
of the pitch curve is done at this time, 100,

1. [Dual Rate (Control Responsiveness Setting)]

Two different control sensitivities may be set for alleron, elevator and rudder which can be changed with a
switch during flight. The basic setting is as follows (the switch position is indicated with 2 "0" or "1 ™).

Set the dual rate percentasges as follows.

Setting Example

Function/Switch Position 0 1
Alleron B0%-80% 100%
Elevator B0%6-80% 100%
Rudder approximate 680%1 100%

2. [Exponential (Control Sensitivity at Center Stick)]

This setting allows you 1o change the stick control feel near center 1o elther a soft or guick (sensitive) feel,
This is not initially used for the aileron ar the elevator but can be added after test fyving. When using a gyro
with high rudder performance, hunting 1s reduced and controllability is improved by inputting exponential of
about +40% to +60% for the rudder. For details, see the Instruction Manual for vour gyro.

3. [Sub-trim (Transmitter Internal Trim Function)]

This function has been used for the aileron, elevator and pitch In adjustment of the JR CCPM. Never Use

this function again for those three servos (otherwise, you will have 1o readjust the R CCPND, The correct use
of Rudder sub-trim depends on the gyro used - please refer 10 your gyro Instruction Manual,

4, [Throttle Hold (Transmitter Throttle Hold Function)]

The Transmitter Throttle Hold function is turned on by activating this function. During an autorotation landing,
this function stops the engine and allows you to control pitch operation Independently.

This function can also be used to turn the motor on and off. Please refer to P.74 11 [Throttle curve(Transmitter
Throttle Hold Function)] for more information.

5. [Revolution Mixing (Transmitter Tall Rotor Mixing Function)]

The reaction torgue produced by rotation of the Main Rotor is changed when the pitch on the Main Rotor
Blades Is alfered,

In line with that change, this function changes the pitch of the Tall Rotor, This can be set for each flight

mode. This value needs to be changed according to the gyro used, setting ar a flight style. For details, see

the Instruction Manual for vour gyro. Note that for most modern gyros this functions should not he used.

Note: This nelicopter has a rignt hand rotation rotor head helicopter. When inputting values here, pay heed to
this.

Pt



6. [Gyro Gain Adjustment]
Please refer to vour Gyro's instruction manual for proper gain settings.

7. [Gyro Direction]

It will also be necessary to confirm the gyro compensates in the correct manner when the hody of the
helicopter rotated. To do this, turn the radio system on and suspend the helicopter by the main rotor head.
Next, move the rudder stick to the right and watch the direction that the tail rotor servo arm travels, Now while
watching the tall rotor servo arm, rotate the body of the helicopter counterclockwise. The servo arm should
move in the same direction as when the rudder stick was moved to the right. IT the arm moves in the opposite
direction, reverse the gyro and re-test.

8. [Rotor Pitch Setting]
Measure the pitch of the Main Rotor Blades with the JR Universal Pitch Gauge (No. 80326, sold separately)
Measure the entire pitch range possible. High pitch should be +11°  and low pitch -11°  totalling 22°

Reference pitch |Low (Minimum) | Intermediate |[High (Max)
-11° ) +11°

# When confirming or adjusting the reference pitch range, the pitch curve should be at default vales.

The intermediate (middle) value s calculated as [0 ° ], you can see that with the pitch stick in its middle
position there should ke O° of pitch. With the pitch stick in the middle of its traval measure the pitch of the
Main Rotor Blades to check whether or not the pitch is OF L If not, adjust the length of the rod shown in the
following figure to accurately set the pitch 1o O°

Once the Intermediate pitch has been adjusted 10 07 by rod adjustment, measure the high and low pitches
again, 11 s presumed that they are almost as described in the table, If they are slightly higher or lower, use
the "swash type (mix)" function to adjust the pitch stroke. Increase or decrease the pitch percent value
as reguired. In this case, the high and low pitches cannot be separately adjusted. I the above-mentioned
intermediate pitch has been correctly adjusted,adjusting either the high or low pitch should automatically
result in the figures seen in the table. If this is not the case, change the rod length and the pitch percent value
W ignoring the intermediate value, so that the high and low pitches are propW

Rod to adjust the piteh D= |= G = Rod 1o adjust the piteh

kIR

e



9. [Control Movements]
Fach control movement shaould now be correctly set (hy the assembly and adjustments so far), but yvou may
adjust them as required depending on your taste after a test flight, Note the following two things:

@ Use the "Swash type (mix)" function for sefting the total movament of alleron, alevator, and pitch functions.
@ Use the "Travel Adjust” function for adjusting the yvaw (rudder) rate.

10, [Piteh Curve (Transmitter piteh curve adjustment)]

This function allows yvou to make adjustment freely between specific points as to how much Main Rotor

Blade pitch should he set at a particular pitch (hrottle) stick position. This is one of the basic important
adjustments of the helicopter. This adjustment depends on the Main Rotor Blades used and interaction with
the throttle curve, To begin with make adjustment as shown in the following figure, referring also 1o the table
Inthe previous section. Make fine adjustmeants after test flying,

Low pitch|intermediate pitch|High pitch

Hovering -7° +2° +10°
/W Flybar Head Stunt pitch -11° 0° =11
Altorotation pitchf -11° 0° +11°
FBL Head So =]2° o 12"
Standard Setting for the Main Rotor Head with flybar.
+ 4+ 4+ + 41057 rrdtta-1127 ++++++-10
+ 4+ ++ 4+ ++++4+4++ 4+ + 4+ ++4+ 4+ + 4+
++2o—\~+ + + + 4+ ++ 4+ L+ + 4+ ++ 4+ L+
ST TN T oA
+ 4 +~++++‘ + + + ~++++‘ + + + ~++++‘
L4+ + 4+ + + + ++ L+ 4+ 4+ +++ + 4+ L+ 4+ -+ 4+
O e e s + A+t + ARt
T b ¥ +-11" 4+ + + + + +-11" 4+ + ++ +
—— -~ o —— - s — -
0% 50% 100% 0% 50% 100% 0% 50% 100%
Pitch(Throttle)stick Position Pitch(Throttle)Stick Fosition Pitch{Throtile)stick Position
[Hovering] [Stunt] [Autorotation]
Pitch Curve Pitch Curve Pitch Curve
Standard setting for the Main Rotor Head without flybar
+ 4+ ++ 4+ +++ + 4+ ++4+ 4+ +++
R N R A S S S + 4+ A+t
+ 4+ ++ T+t F + 4+ ++ 1+ +++
++++"++++A ++++"++++A
++++——++++‘ ++++——++++‘
I R T
4+t + 4+ + 4+t
+ 4+ ++ 4+ + 4+ + + 4+ ++4+4++++
— —
0% 50% 100% 0% 50% 100%
Pitch(Throttle)stick Position Pitch(Throttle)Stick Fosition
[Hovering] [3D]

Pitch Curve Pitch Curve P73



Note : always have the ESC wires o the motor disconnected while carrying out these adjustments.

11. [Throttle curve (Transmitter Throttle Curve Function)]

Cepending on the ESC settings, adjust the throttle curve so the rotor rotation reacheas the ranges as described
on page Vh 1T ESC governor mode is Used, the adjustment is completely different. Please refer 1o your ESC
instruction manual for details, Note that often with governor mode, the normal throttle curve output valug Is
not 0% even when throttle stick 1s In the slowest position. Therefore, the fransmitter throttle hold function s
Lsed to turn the motor on and off. Before vou connect the Li-Po flight pack battery, set the transmitter throttle
hold switch to ON. To turn on the motor, set this switch to OFF; to turn off the motor, set this switch to ON.

xR R

sl LI TTTTTTT] fe S ‘ 86% N =
@ = |_| Set the rotation value o = ] =
-
= || based on actual testing g g
S 3 , 5 &
2 o
== & / % & \ ¥
= = o = Ty =
E 2 w0 —| Set the rotation value n
v B £ | based tual testi B
2 2 ) £ ased on actual testing B
E ® E e
£ 5 o = =
i =] 30%

0% 50% 100% 0% 50% 100%

Throttle Stick Operation Throttle Stick Operatian
[Hovering] [Forward Flight]

A3 an alternative method, vou can also adjust according to the figure below. If this adjustment is used, the
motor can be started by operating the throttle stick. If vou stop the motor by using this function to slowest
during flight, the motor will slow start again. Please note the slow start function is on regardless the helicopter
is flying or not, You can avoid this by using the throttle trim 1o start or stop the motor,

R
sl [T T TTTTT1] e
. Q
— || Set the rotation value =
|| based on actual testing g
| @]
5 / ¥
= &
@
k=
2
£
|_

0% 50% 100%
Throttle Stick Operation
[Hovering]

IT ESC governor mode 1s not used, set the throttle curve in a similar manner to that for a nitro engine, and fing
Tune based on actual rotor speed achieved during flight,

Setting guide Setting guide
R ®
[ (]
(= [ o [
= ] - K]
B ©
3 3
® Q ° o
3 5 3 3
w w
@ o
5 8
= =
(= (=
0% 50% ~ 100% 0% 50% ~100%
Throttle Stick Operation Throttle Stick Operation
[Hovering] [Forward Flight]

Please refer to vour transmitter Instruction Manual and adjust these values. Please be extra careful not to turn
on the motor carelessly. The throttle values here are just examples. In arder 10 prevent over-speed of the main

rotor, please start adjustment on the slower side.
P.74



12, [Rotor Rotation Spead and Piteh]
@ Before the helicopter takes off, please wait until the rotor rotation reaches sufficiant spaed.

O For hovering, a rotation spead of 1700 rpm or above 1s recommended.
IT the rotation speed s too low, 1T will cause the ESC to overheat.
In the worst case, this will damage the ESC,

© Do not change the hovering rotation speed with abrupt pitch operation or ascending the helicopter suddenly.
At that time, the ESC load will rise sharply.
In the worst case, this will damage the ESC.

@ For azrobatics and 30, a rotor speed of 2100-2200 rpm 18 recommended.

® Because there Is no clutch system, power is supplied directly to the rotor head. If sudden changes In load
exceed the tolerable range, 1T may damage the gear or stop the motor. Because this tolerable range varies
greatly with flight style and the setup, please proceed with caution. With regard to the maximum pitch, please
start with a low pitch setting and adjust based on performance,

13, [Backlash and Grease-up]

If the helicopter is installed in a Tull-body, the motor may heat up to near 80 T . The motor heat will be
conducted to the pinion gear and then the Main Gear, causing the gear to increase in size and reduce the
amount of backlash. Under this situation, with the addition of frictional heat, the temperature may hecome
very high and damage the gear. Please set more backlash than you might with a nitro engine, Additionally, it is
mandatory to grease the main gear and pinion,

14, [Flight Time]
@ Flight time is affected by the batteries used. If using a battery within a recommendead capacity, under F3C
standards, please set the flight time to approx. 10min for hovering only, and approx 4 mins for flving only.

In order 1o extend hattery life, it is recommended to leave at least 15% battery remaining after flight.

O Please do not fly consccutively.
After each flight, please do not start the next flight until the motor, ESC and other parts have cooled down. If
you fly consecutively, the motor, ESC and other parts may get damaged from overheating.

15, [Connector]

Connectors rated for 80 - 100A or above are recommended.

Mistakes in confusing plus () and minus () are very dangerous and may lead to catastrophic accidents. To
prevent connection mistakes, please confirm the connecting method and the colar of the wires is correct.

RS



FINAL CHECKS PRIOR TO FLIGHT

There are still some items to be checked prior to flight. Check the following:

@ Lock through all the steps in the Instruction Manual again and make sure that all bolts are firmly tightened.
Check in particular the bolts used for mounting the balls 1o the levers, and each bolt which was tightened after
backlash adjustment of the gear mesh was completed.

@ Confirm all the servos function smoothly and the direction of cperation is correct.
Also check I the servo horn screws are Tirmly tightened.

3 Make sure the gyro control direction s correct.

@ Make sure that the battery in the transmitter and that powering the receiver (in the helicopter) is fully
charged.

(& Check that the recelver, gyro, ESC and battery are firmly securad.

® Make sure that the Main Rotor Blades and the Tall Rotor Blades are attached in the correct orientation.

If no problems are found after checking the above items, test haver the helicopter.
I possible, itis recommended to fly under the guidance of an experienced operator.

P76



CHANGES FOLLOWING THE TEST FLIGHT

[ltems which may be changed following the Test Flight]

Tracking Adjustment

This 1s 1o adjust both Main Rotor Blades 1o the same pitch, so each produces the same amount of [iff, IT they
are not uniferm, thair trajectory is not seen as an identical line as shown in the figure below, This leads to
vibrations and a helicopter which does not fly well,

Adjustment is required if you see more
than one thickness of rotor brade.

To adjust tracking, it 1s nacessary to know which
Main Rotor Blade is higher or lower, For

this purpose, mark the Main Rotor Blades with
color tapes.

There are two methods to apply the tape. Figure A
shows wrapping different color tapes around the
ends of each blade, and Figure B shows wrapping
the same color tape around each blade at different
positions. Use of bright colors Is recommended,

/N\ WARNING

Tracking adjustment is dangerous. Stay at least bm or more away from the helicopter at all times.

When the helicopter is about to leave the ground, look at the plane of rotation of the Main Rotor Blades from
the side. No adjustment is required if the trajectory of the Main Rotor Blades is seen as an identical line. If
vertically misaligned, pitch adjustment on one blade is reqguired. On either the 'high' or 'low' blade adjust the
Universal Link of the rod shown in the Tollowing figure in such a manner that the blade pitch is Increased or
decreased as required,

Pl



1. [Trim Levers]

These levers are used to correct trim (direction) in flight. By operating the aileron or elevator trim lever, two
servos are simultaneously activated for alleron trim, and three for elevator trim, respectively. For a transmitter
with a pitch trim lever (or pitch trim knob), this allows the rotor pitch to be trimmed as well.

2. [Pitch Curve Function ]

This function is capable of sefting the piteh of the Main Rotor Blade corresponding to the transmitter stick
position. This function Is most important in adjustment of the helicopter. The set pitch curve is reflected in the
movement of the three Swash Servos,

3. [Hovering Pitch Knob ]

This function Is used to change the Main Rotor Blade pitch in the hovering area, within a certain range. The
pitch while hovering can be finely adjusted without accessing the pitch curve function. Adjustment with this
knob is reflected on the three Swash Servos.

4. [Swash Type ]

This Is a basic function to control the JR CCPM. When doing the "Initial Setting of the Radic”, this function
was already set to 1207 or 140° - a setting to activate the three Swashplate servos. Further, this function
allows you to make adjustments

corresponding to conventional settings for aileron, elevator and pitch servo movements and reversing.

@ .Control angle adjustment - swash mix percent (similar to regular travel adjust function)

This function is to increase/decrease control movement of the ailleron, elevator and pitch functions
respectively. Different settings are possible for aileron, elevator and pitch functions - their control movements
can be adjusted by changing the corresponding values of the swash mix percentage. Regardless of a plus (5
or a minus (-) sign, the control angle changes in proportion to the magnitude of the set value. It is generally
found that the initial setting pose no problem for flight, but you can change the values as necessary. To high a
percentage may cause the servos to over-travel and jam, so please check carefully.

© .Control reversing function (similar to regular reverse switch)

The control motion adjusting function above Is to Increase/decrease the control throws. If the control throw
value Is continuously decreased, it will reach 0%, and then, be prefixed with a minus ¢-) sign if further
decreased. In case of originally a negative value, a plus () sign will appear as it is increased. When this
is done, the movemant of the control will be reversed.

P78



BE SURE TO READ PRIOR TO FLIGHT

This helicopter is not a toy. It is intended for those having had prior experience flving a radio control helicopter,
knowledsge and skills. It could crash due to an assembly fallure, operational mistake, service failure (Joose
bolts. etc.), radio interference, and so on. Always kKeeping in mind that a radio control helicopter, which Is
controlled with a weak radio fregquency signal, may g0 out of control for some reason. The operator should pay
attention 1o himself/herself and the surrounding circumstances at all times for 2 safe flight, Even an advanced
operator well-versed In radio control helicopters may forget the safely precautions, Refresh your memory by
reading the following.

Fly the helicopter in a manner suitable for the operator's skills, avoiding an unnecessary risk during flight. For
manauvers demonstrated in a competition, emulate them after fTully understanding and mastaring the operating
methods and skills. When flying the helicopter not only a beginner or intermediate operator, but an advanced
operator should never fly alone. Listen o explanations from an assistant or an instructor having expertise and
fly under thelr Instruction. Be sure to buy a "radio control insurance policy" as a precaution (for details, contact
our distributer or & nearby radio control model shop).

1. [Precautions after Assembly ]
@ Check all bolts are fully tightened. Tighten any loose ones,
@ Be sure to use screw locking agent when tighten all bolts, It so instructed in the Instruction Manual. When
doing this, degrease the bolts and nuts completely.
(T Check the rotating parts (Main Rotor Blades, Tail Rotory and that their bolts are fully tightened. However,
in the case of the Drag Bolts securing the main and tail rotor blades it is necessary that the blades can be
moved slightly back and forth so they can set thair own 'lead' and 'lag’.

@ Always turn on the transmitter, which has been fully charged with the throttle stick set to the slowest
position, then turn on the recelver (on the helicopter). Always turn on these switches in this order. Operate
the sticks (throttle/piteh, alleron, elevator and rudder)y to confirm correct function.Connect the connectors for
the battery powering the helicopter last.
®& Never cut or bundle the antenna wire. Put it in the antenna tube so that 1t will not be caught by the rotor
or the main gear. It a 2.4Ghz transmittaer set 1s used, please adjust the antenna to proper direction.

(P Securely hold the helicopter with both hands when moving 1t. The helicopter has sharp parts (such as
machined metal) pay attention to avoid injury.

2. [Precautiocns Prior to Flight ]

@ Make sure that the Main Rotor Blades and Tail Rotor are free from any cracks or damage. If they are
damaged even just a little, do not use them,

© With the stick at the slowest position, turn on the transmitter then receiver and check for correct control
movements.

© Care should be taken not to catch your cloths on the transmitter sticks when moving the helicopter. Move
the helicopter 1o the takeof position Using TWo OF More persons - one holding the halicopter with both hands
and the other carrving items required for flight, such as the transmitter.

(@ Be sure to check the remaining capacity of all batteries prior to flight.

& Conduct a distance (range) test of the transmitter. With the transmitter antenna collapsed, move 15m or
more from the helicopter. Move all the sticks and confirm the movement of the helicopter servos follow the
sticks. If they do not move properly determine the cause and correct befare flight. Please follow your radio
manufacturers Instruction Manual for the exact range check procedure. Radio systems on 2.4G have a
different method for range testing. Please refer to vour radio set instruction manual.

RTAL



(O If two or more Radios are used simultaneously on the same freguency you cannot fly the radio control
helicopter because of interference. IT someong else i Using the same frequency, wait until he or she has
finished operation. If there is interference despite no one using the same freguency, 1T 0s concelvably an
external interferance source exists, Never fly until that interference source has been cleared,

® Whnile connecting the batteries powering the helicopter, make sure the throttle stick is at the slowest
position and the throttle hold switch is on.

3. [Precautions during flight]
@ Never fly the Helicopter near houses, high-tension lines or a heavy-traffic road.
© Never fly it above people, houses, behind vou or to far away. If the helicopter crashes or comes into contact
with the human hody, it could cause sarious injury or death.

© Keep your eyes on the helicopter during flight, If you look away even for a short period of time, it may

change its position or vou may 1ose sight of it and loose control.
@ Do not fly (or hover) with the Main Rotor Blades at eve level because it is dangerous. Always ensure that
the Main Eotor Blades are higher than eve level,
® Be careful not to exhaust the battery power. Use the timer function on the transmitter,keep the remaining
battery power under check.,
(HWhen stopping the Main Rotor Blades never touch them or the Flybar. Walt for them to stop naturally.
@& If you notice an abnormality during flight, land the helicopter immediately and check for any loose bolts,
etc. Do not fly it again until the cause has been completely eliminatad.
@ In a crash parts like the Li-Po battery or the ESC in the helicopter could catch fire. Keep a fire extinguishear
near during flight for safety and fire pravention.
(O Other adjustments and notices will be updated at any time on the following website. Introduction and
setting methods for recommended ESCs and Motors are alse on this website, Please chack 1T for more
information,

http://www.jrpropo.co.jp/english/heli/e8/

4. [Precautions after flight]
@ Check for any loose bolts or shaky parts. If there is any abnormality, repair them before the next flight.
® If the Main Rotor Blades or any other part come into contact with the ground during flight, do not uUse
those parts even if thelr appearance looks fauliless. Replace them with new ones.
© Check whether or not the battery, receiver, gyro, etc. are firmed secured.
@ Check the antenna wire from time to time because its core may have been broken. If broken within the
coating, it may not be immediately apparant, Refer 1o the manufacturer periodically for servicing,

F.20



VIEMO

F.81



F.82

56459

80037

E

96454

120° 80054

/ 140° 80055




ltem # Descrintion Cuantity Note
0h012 Big Horn Set > 1 Pair
61182 Base Spindle Shaft >

70025 Switch Damper Rubber !

700389 Pitch Lever Spacer X

70208 CCPM A-arm Collar X 7

70640 Universal Link X 10

70642 Joint Ball Screw L8 X 5

80004 Setscrew M4 x4 X 10

80020 Socket Head Bolt M3 X 28 X 10

80037 Nut M2 X 10

80039 Nylon Lock Nut M3(12.8) X 10

80047 Threaded Rod M2.3 X /5 x 2

80054 Threaded Rod M2.3 X 65 x 2

80055 Threaded Fod M2.3 x 70 X 7

80057 Threaded Rod M2.3 X 95 X2

80078 Socket Head Bolt M3 X 35 X 10

80118 Button Head Bolt M3 X 8 10

80121 Threaded Rod M2.3 X 25 x 2

80164 Nylon Lock Nut M4CE3.8) X 10

80187 Socket Head Bolt MZ2.3 x 15 X 5

80193 Button Head Bolt M2.5 X 6 X 7

80211 HEX Tapping Bolt M2.6 x 12 X 10

81032 Shielded Bearing 3 X7 X 3 X 7 | -73077
81036 Flanged Bearing F4 x 8 x 3 X 7 L F-84077
81058 Flanged Bearing F4 x 10 x 4 X 7 LF-1040%2
95165 Elevator A Arm X W/ Special Button Head Bolt M3 x 27
96454 Elevator A Arm Set X For 1 set
96455 Elevatar Control Arm > w/Joint Ball Screw L8 - Setscrew
965456 T-Arm Lever Set x 2 For 1 kit
96458 Alignment Pin @ 2148 x 2

96455 Servo Mount Plate Set X For 1 kit
96510 Swash Control Base X w/Setscrew M4 x4

F.83



86514

80115
80012

96175
96513
96167
. A
{5 f
o
4
Sy o
o
Q(j
N
80019

86467
&

96283

61624

F.84




ltem # Descrintion Cuantity Note

51615 Edge Protector >Tm Color : Black
61624 Baottom Cross member (Red) X

Y0018 Spacer 3 X 8 X 65 x 2

70583 Special Washer M3 X 10

80012 Socket Head Bolt M3 = 6 X0

80013 Socket Head Bolt M3 = 8 X0

80014 Socket Head Bolt M2 x 10 X0

80015 Socket Head Bolt M2 x 12 X0

80019 Socket Head Bolt M2 x 22 X0

80036 Plate Washer M3 X 10

801156 Socket Head Bolt M2.6 < 8 X 10

80128 Nylon Lock Nut M2.6 X 10

81005 Shielded Bearing 10 x 19 x 7/ X Z L-181077
81059 Flanged Bearing F4 x 10 % 4 X Z LF-1040%2
96161 Cross member L32 X2

96167 Baody Catch LZ21 X Z

9615 Governor Mount X

96283 Cross member w/Steps L32P20 x 2

96462 Carbon Body Mount Plate X 7

96464 Bearing Block w/Bearing X w/Bearing
96465 Gyro Mount X

96468 Landing Strut Adapter B x4

96513 Carbon Main Frame L X w/Bearing - Body Mount Plate
96514 Carbon Main Frame R X w/Bearing - Body Mount Plate

P85



70038

F.26



ltem # Descrintion Cuantity Note

616034 Battery Clamp X 4 w/Flat Head Bolt - Nylon Lock Nut
61620 Carbon Main Tray 168 X 64 B X Pitch:50 w/Battery Clamp - Bolts
0038 Cross member L32-P14 x 2

70456 Cross member L17 (Through) X 4

70463 Cross member 70 X 7

70644 Body Mounting Screw B x4

70652 Body Catch L19 X2

80013 Socket Head Bolt M3 X 8 X 10

80038 Nylon Lock Nut M3(t2.8) X 10

80061 Socket Head Bolt M3 X 25 X 10

80095 Flat Head Bolt M3 X 8 X 10

80118 Button Head Bolt M3 X 8 X 10

96015 Carbon Frame Support Plate X

96516 Carbon Lower Frame X 2

96517 Cross member L70-P42 X2

P8



164

80

70513

80181

F.88



ltem # Descrintion Cuantity Note
70013 Main Shaft Washer Bolt Set X M3/M4A
70RY2 Finion Nut M9 X

0631 Special Washer M4 X 10

80001 Setscrew M3 x 4 X 10

80004 Setscrew M4 x4 X 10

80012 Socket Head Bolt M3 = 6 X0

80014 Socket Head Bolt M2 x 10 X0

80036 Plate Washer M3 X 10

80071 Plate Washer M4 X 10

80102 Socket Head Bolt M4 =< 10 X0

801156 Socket Head Bolt M2.6 X 8 X0

80164 Nylon Lock Nut M4{3.8) X 10

80181 Special Socket Head Bolt M4 X 26 X2

80201 Button Head Bolt M4 x 8 X 10

81001 One Way Bearing 14 X 20 X 16 X HF-1416
81005 Shielded Bearing 10 % 19 x 7 X2 [-181077
81076 Shielded Bearing 15 x 21 x 4 X 670277
96180 Main Shaft Collar X w/Socket Head Balt
96218 Motar Mount X

96464 Bearing Block w/Bearing X w/Bearing
96474 Main Shaft X

96476 Tall Drive Gear T80 X

96477 Autorotation Unit w/Bearing X w/Autorotation Sleeve
96478 Autorotation Sleeve X

96518 Helical Pinion Gear T10 X

96520 Helical Main Drive Gear T&7 X

F.89



F.50



ltem # Descrintion Cuantity Note

60056 Tall PC Link X Z w/Tall PC Link Fin
61201 Tall Slide Ring X w/Bearing
61261 Tall PC Plate X

70163 O-Ring 3.5 x 5.5 x 1 % 2

70578 Tall Slide Ring Sleeve X

70578 Tall PC Bearing Collar X 7

70530 Tall PC Slide Bolt X2

70545 Washer 8 X 10 x 0.5 X2

70577 Washer 5 X 07 x 0.5 X2

70583 Special Washer M3 X 10

70642 Joint Ball Screw L8 X 5

70643 Joint Ball Screw L10 X b

80004 Setscrew M4 x4 X 10

80012 Socket Head Bolt M3 X 6 X 10

80013 Socket Head Bolt M3 X 8 X 10

80014 Sockel Head Bolt M3 x 10 X0

80036 Plate Washer M3 X 10

80039 Nylon Lock Nut M3(12.8) X 10

80051 Poly Slider t0.13 X 10 Hh X8 x0.13
80067 Setscrew M3 X 3 X 10

80078 spring Pin M2 x 13 x5

80091 Button Head Bolt M3 X 6 X 10

80118 Button Head Bolt M3 X 8 X 10

80128 Nylon Lock Nut M2 X 10

80131 Socket Head Bolt M2 = 10 X0

80200 Tall Drag Bolt Set X for 1 kit
81015 CA Stopper Ring M2 X 10

81028 Shielded Bearing b x 10 x 4 X Z L-105077
81028 Thrust Bearing b X 10 x 4 X2 15-10
81038 Flanged Bearing F4 x 7 x 2.5 X Z LF-74077
81065 Shielded Bearing 7 X 11 x 3 X Z L-117077
81068 Shielded Bearing 12 x 18 x 4 X 670177
81069 Flanged Bearing F& = 10 % 4 X Z LF-105072
96188 Bevel Gear TZ0 Joint X

96216 Bearing Collar, 18 X 16.5 x 6.5mm X

96220 Bevel Gear T20 X w/Spring Pin M2 x 13
96212 Tall Output Shaft Stopper X w/Setscrew
96484 Tall Output Shaft w/Gear X w/Poly Slider t0.13
96485 Tall Gear Case Plate A/B X w/Bearing
96486 Tall Gear Case Assembly X

86487 Tall Gear Cross member X

96488 Tall Pitch Base(Red) X

96489 Tall PC Plate Set %

96450 Tall Center Hub X w/Setscrew M4 x4
96491 Tail Rotor Grip Set X for 1 Kit
96452 Tall Pitch Control Lever Set X for 1 Kit
96454 Carbon Vertical Fin X

966028 Tall Rotor Blade x 2

F.g1



86504
80211

86183 96190

(o) ‘
80078 \%
P9z 05184 81018 \% BooTa



ltem # Descrintion Cuantity Note

0b015 Super Horn Set X 5 Plece

60733 Tall Boom Holder x 2

61678 Tall Rod Guide D Set x4 w/Self Tapping Screw M2 X 8
70570 Cross member 28 X 7

70583 Special Washer M3 X 10

70640 Universal Link X 10

70643 Joint Ball Screw L10 X 5

80008 Socket Head Bolt MZ2.6 x 12 X 10

80014 Socket Head Bolt M3 X 10 X 10

80015 Socket Head Bolt M3 X 12 X 10

80022 Socket Head Bolt M3 X 40 X 10

80024 Self Tapping Screw M2 X 8 X 10

80036 Plate Washer M3 X 10

80037 NuUt M2 X 10

80038 Nut MZ.6 X0

80039 Nylon Lock Nut M3(2.8) X 10

80073 Socket Head Bolt M2 X 6 X 10

8008 Spring Pin M2 x 13 X b

80190 Self Tapping Scraw M2 X 6 X 10

80192 Setscrew M3 X 10 X 10

80211 HEX Tapping Bolt M2.6 x 12 X 10

81018 Shielded Bearing 4 X 10 x 4 X 7 L -104077

81067 Shielded Bearing 8 X 14 x 4 X 7 L-148077

81068 Shielded Bearing 12 x 18 x 4 X 670177

96184 Tall Pinion Unit Case L/R X w,/Cross member 28
96187 Bevel Gear T20 Joint Assembly X

96188 Bevel Gear T20 Joint X

96188 Tall Pinion Unit Bearing Case B X

96190 Bearing Collar, 18 X 165 X 7mm X

96197 Drive Shaft Joint x 2

96198 Shaft Drive Guide X w/Bearing

96220 Bevel Gear 120 X w/Spring Pin M2 X 13
96455 Servo Mount Plate Set X For 1 kit

96495 Tall Pinion Unit Bearing Case A(Red) X w/Bearing

96496 Tall Drive Shaft Set X for 1 kit

96497 Tall Supporter End x4 w/Socket Head Balt - Nut
96498 Tall Support Clamp Set X Upper - Lower

96499 Tall Boom L708 X

96502 Tall Control Rod L&85 X w/Universal Link
96504 Carbon Horizontal Fin X

96518 Tall Pinion Shaft Assembly T18 X

96521 Tall Boom Support L5525 X 7 w/Tail Supporter End
96h2Y Taill Pinion Gear T18 X w/Spring Pin M2 % 13

P93






ltem # Descrintion Cuantity Note

60027 Spiral Tube X m

61300 Blade Holder X

61303 Hook and Loop Strap S x 2 Color @ Red | %200
61350 Landing Skid x 2 w/Skid Cap

61491 Hook and Loop Strap X 7 Color : Black L 1200
61546 Hook and Loop Strap XL X 7 Color : Red L 420
61629 Hook and Loop Strap w/adhesive 60 X 7

70023 Skid Cap X 4

70189 Cord Holder X 10

70583 Special Washer M3 X 10

70644 Body Mounting Screw B x4

80001 Setscrew M3 x 4 X 10

80018 Socket Head Bolt M3 x 18 X 10

80036 Plate Washer M3 X 10

80039 Nylon Lock Nut M3(t2.8) X 10

80055 Flat Head Balt M3 X & X0

96451 Swashplate Assembly X w/Control Balls

96452 Cantrol Ball 5.5 X

96453 Control Ball L24.75 X

96505 Landing Strut X 7 w/Setscrew M3 x 4
96506 Rubber Grommet x4

96527 Assembly Manuzal (VIBE NEX E8) X

96524 Carbon Bottom Frame Plate X

96525 FRP Body Set 1 for 1 kit

P95



~ 96452
T 96446

80055

F.56



ltem # Descrintion Cuantity Note

51108 Flytar L440 X Z

61308 Dame X w/Socket Head Balt M3 % 10
51165 Flybar Arm B x 2 w/Socket Head Balt
70082 Washer 3 X 45 x (04 X 10

70108 Special Socket Head Bolt M3 x 26 X 7 w/Nylon Lock Nut M3
70118 Spacer 3 X 5 x 1.8 X 7

70558 Rotor Spacer t1.5 x4 thickness 1.5

70561 Spindle Shim Washer x4

70576 Washer 3 X 4.5 x| X 7

706189 Spindle Washer M5 X 7

70640 Universal Link X 10

0641 Universal Link S X b

0642 Joint Ball Screw L8 X b

70643 Joint Ball Screw L10 X 5

50004 Setscrew M4 x4 X 10

80006 Sockel Head Bolt M2 X 8 X0

80012 Socket Head Bolt M3 X & X 10

80014 Socket Head Bolt M3 X 10 X 10

80015 Socket Head Bolt M3 X 12 X 10

80036 Plate Washer M3 X 10

800349 Nylon Lock Nut M3(t2.8) X 10

80052 Threaded Fod MZ2.3 X 15 X 7

80055 Threaded Fod MZ2.3 x 70 X 7

80067 Setscrew M3 X 3 X 10

80084 Socket Head Bolt MZ.6 x 10 X 10

80117 Socket Head Bolt M2.6 X 6 X 10

80164 Nylon Lock Nut M4CE3.8) X 10

801°7Y Button Head Bolt M5 X 10 X 10

80202 Drag Bolt Set M4 X 30 X for 1 Kit

81015 CA Stopper Ring M2 X 10

81021 Shielded Bearing 4 X 8 X 3 x 2 L-84077

81026 Shielded Bearing 8 X 16 xX 5 x 2 -168077

81027 Thrust Bearing 8 X 16 xX 5 x 2 S3T7-1680D5G
81032 Shielded Bearing 3 X7 X 3 X 7 L -73077

81041 Flanged Bearing F3 x 7 x 3 X 7 LF-72077

96143 Washer 12 X 16 X 05 X 7 {Iltem # 70095)
96144 Grip Spacer X 7 (Iltem 4 70562)
96146 Mixing Arm X 7 Arm only

96154 Flybar Arm Set X w/Flvbar Arm A/B
96155 Flybar Arm A X 7

96156 Flybar Stopper X 7 w/Setscrew

96437 Flybar Paddle X 7 1 set

96438 Paddle Stopper X 7 w/Setscrew M3 X 3
96435 Main Blade Holder Assembly Set X w/Bearing for 1 kit
96440 Pitch Arm X 2 w/Socket Head Balt
96441 Mixing Arm Set X w/Bearing for 1 kit
96442 Center Hub Assembly X w/Bearing

96443 Spindle Shaft Mb X w/Spindle Shaft Tube - Buttan Head Bolt
96444 Spindle Tube X

96445 Damper Rubber x 2 Hardness 907
96446 Seesaw Assembly X w/Bearing

96447 Seesaw Spacer Collar X 7

96448 Washout Arm Assembly Set X for 1 Kit

96444 Washout Link C x 2 w/\Washout Link Pin (ltem # 70648)
96450 Washout Base X

96452 Control Ball Lb.5 X

PO



80089 96439

96445

80039

61606

70468 96443

i
;
| 96452
;

70640

70558

F.58



Itermn # Description Quantity Note

61308 Head Buttan (Dame) L w/socker Head Bolt M3 = 10
61605 FBL Washout Arm Assembly X 2 Color:Red LF-73077 already assembled
61606 FBL Pitch Arm( 50) L w/socket Head Bolt

61608 FBL Fitch Jig set L 1 Set

70082 Washer 3 x 45 x 0.4 x 10

70109 Special Socket Head Bolt M3 x 26 x 10

70468 Center Hub Collar X 2

70558 Rotor Spacer t1.5 X 2

70561 Spindle Shim Washer X 4

70619 Spindle Washer M5 X 2

70640 Universal Link x 10

20001 setscrew M3 x4 X 10

50013 Socket Head Bolt M3 X 8 x 10

50014 Socket Head Bolt M3 X 10 x 10

30039 Nylon Lock Nut M3(t2.8) x 10

20060 Socket Head Bolt M3 X 20 X 10

50089 Socket Head Bolt M2.6 X 10 x 10

30117 Socket Head Bolt M2.6 X 6 x 10

30164 Nylon Lock Nut M4(13.8) > 10

80177 Button Head Bolt M5 x 10 X 10

802072 Main Blade Bolts Set M4 = 30 x| w/Nylon Lock Nut M4

80219 Threaded Rod M2.3 X 80 @ 2.5) X 2

31015 CA Stopper Ring M2 x 10

31026 Shielded Brearing 8 x 16 X 5 X 2 | -168077

31027 Thrust Bearing 8 X 16 X 5 X 2 S5T-1680D5G

31041 Flanged Bearing F3 X 7 x 3 X 2 L F-73077

96143 Washer 12 X 16 X 0.5 X 2 {ltem # Y0099)

86144 Grip Spacer X 2 (ltem # Y0hE62)

96406 FBL Center Hub (50) L w/Button Head Bolt M4 X 8
96439 Main Blade Holder Assembly L w/Bearing for 1 kit

96443 Spindle Shaft Mb L w/Spindle Tube - Spindle Washer - Button Head Bolt
96444 Spndle Tube L

gcddh Damper Rubber X 4 Hardness 50°

86449 Washout Link C X 2 w/Washout Link Fin (ltem # 70648)
86452 Control Ball Lh.5 1

F.89



o, and catch the sky with JR!

JRPROPO.

iy JRPROPO.CO.JP

July. 2011

LOT NC.

VIBE NEX EE Assembly Instructions Version 1

The product and the contents of these instructions are subject to change

without notice due to improvement.




